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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product Mobile phone
Tested Model BB4

Cellular: 824-849 MHz

PCS: 1850-1910 MHz

WCDMA B2/LTE B2: 1850-1910 MHz
WCDMA B5/LTE B5: 824-849 MHz

WCDMA B4/LTE B4: 1710- 1755 MHz

LTE B7: 2500-2570 MHz

GSM850: 32.86dBm(GMSK), 25.41dBm(8PSK)
PCS1900: 28.97dBm(GMSK), 25.15dBm(8PSK)
WCDMA Band 2: 21.76dBm

WCDMA Band 4: 21.57dBm

WCDMA Band 5: 22.58dBm

LTE Band 2: 23.00dBm

LTE Band 4: 22.87dBm

LTE Band 5: 23.19dBm

LTE Band 7: 23.82dBm

2G: GMSK,8PSK

Frequency Range

Conducted Average Power

Modulation Technique

3G: BPSK, QPSK, 16QAM
4G: QPSK, 16QAM

Antenna Specification

2G/3G/4G: FPC Antennas

\Woltage Range

DC 3.85V from battery or DC 5.0V from adapter

Date of Test

2019-09-06~2019-09-17

Sample serial number

190906001 (Assigned by BACL, Shenzhen)

Received date

2019-09-06

Good condition

Model: A8-501000

Input: AC 100-240V, 50/60Hz, 200mA
Output: DC 5.0V, 1.0A

Sample/EUT Status

Adapter information

Objective

This test report is prepared on behalf of TECNO MOBILE LIMITED in accordance with Part 2-Subpart J,
Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions
rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation

characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)
FCC Part 15.247 DSS and Part 15.247 DTS submissions with FCC ID: 2ADYY-BB4.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

FCC Part 27, FCC Part 22H/24E Page 3 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D.
All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
Emissions, Below 1GHz +4.75dB
Radiated Above 1GHz +4.88dB
Temperature +1C
Humidity +6%
Supply voltages +0.4%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.

FCC Part 27, FCC Part 22H/24E Page 4 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
(o
i CMWS00/ AC Power
A
Antenna EUT 5
=

Non-Conductive Table
150 cm above Ground Plane

Y

< | 15Meters |

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

SUMMARY OF TEST RESULTS

§ 24.232 (c); §27.50 (d) (h)

FCC Rules Description of Test Result
§1.1307, §2.1093 RF Exposure (SAR) Compliance*
§2.1046; § 22.913 (a); RF Output Power Compliance

§2.1047 Modulation Characteristics

Not Applicable

§ 2.1049; § 22.905;

§ 24.235; §27.54;

§ 22.017: § 24.238: §27.53 Occupied Bandwidth Compliance
§§2212228§(;2§2177é2) Spurious Emissions at Antenna Terminal Compliance
§§2212328§(32)2§2177éa3) Field Strength of Spurious Radiation Compliance

§ 24.232 %zf)g ;;7(&5)3@) (m) Band Edge Compliance

8 2:1055; § 22.355; Frequency stability Compliance

Note: * Please refer to SAR report released by BACL, report number: RGMA190906001-20.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D
TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Spectrum Analyzer FSV40-N 102259 2019-07-22 | 2020-07-21
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-11-12 | 2019-11-12
Sonoma Amplifier 310N 186238 2018-11-12 | 2019-11-12
Instrument
Agilent Signal Generator N5183A MY51040755 2018-12-03 | 2019-12-03
Rohde & EMI Test Receiver ESR3 102455 2019-07-09 | 2020-07-08
Schwarz
COM-POWER Dipole Antenna AD-100 41000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
UTIFLEX UFA147A-2362-
MICRO-COAX RF Cable 100100 MFR64639 231029-003 | 2018-11-12 | 2019-11-12
Ducommun RF Cable 104PEA 218124002 2018-11-12 | 2019-11-12
Technologies
Ducommun RF Cable RG-214 1 2019-05-21 | 2019-11-19
Technologies
Ducommun RF Cable RG-214 2 2018-11-12 | 2019-11-12
Technologies
Ducommun Horn Antenna ARH-2823-02 1007726-03 2016-11-18 | 2019-11-18
Technologies
Ducommun Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Technologies
Heatsink e
Required Amplifier QLW-18405536-J0 15964001002 2018-11-12 | 2019-11-12
Unknown High Pass filter 2.8GHz Unknown 2019-04-20 | 2020-04-20
Unknown High Pass filter 1.3GHz Unknown 2019-04-20 | 2020-04-20

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D
. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & Spectrum Analyzer FSU26 200120 2019-03-02 | 2020-03-01
Schwarz
ESPEC | Temperature & Humidity| gy gy n 9107726 2019-01-05 | 2020-01-05
Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Fluke Digital Multimeter 287 19000011 2019-04-12 | 2020-04-12
Rohde & Universal Radio
Schwarz Communication Tester CMU200 106891 2019-01-15 | 2020-01-15
Rohde & Wldeb_and_ Radio CMW500 1201.002K50-146520- 2019-07-09 | 2020-07-08
Schwarz Communication Tester wh
Wainwright . . WRCG1850/1910-
Germany Band Reject Filter 1835/1925-40/8SS 22 2019-03-02 | 2020-03-01
Wainwright . . WRCG1786-
Germany Band Reject Filter 1689/1806 2 2019-03-02 | 2020-03-01
g&?ﬂgﬁ;’ Band Reject Filier | OBSF2300-2570- OE01601523 2019-03-02 | 2020-03-01
Wainwright . . WRCG823/850-
Germany Band Reject Filter 813/860-40/85S 7 2019-03-02 | 2020-03-01
Ducommun .
Technologies RF Cable RG-214 3 Each Time
Ducommun UFA210A-1-
technologies RF Cable 4794-30050U MFR64369 223410-001 | 2018-11-12 | 2019-11-12
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
Unknown Power Splitter 1620 129 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RGMA190906001-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.

According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:
TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 24~25C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Geroge Zhong from 2019-09-09 to 2019-09-11.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

Conducted Power

Cellular Band (Part 22H)

F Average Output Limit
Mode Channel r(%(/}lll;;cy Power ( d]l;::)
(dBm)
128 824.2 3251 38.45
GSM 190 836.6 32.23 38.45
251 848.8 32.86 38.45
5 Average Output Power it
requency dBm imi
Mode Channel ( )
(ilsr) 1 slot 2 slots 3 slots 4 slots (G
128 824.2 32.08 30.99 28.84 27.61 38.45
GPRS 190 836.6 32.11 31.13 28.96 27.69 38.45
251 848.8 32.28 31.07 28.94 27.72 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 25.26 24.01 22.92 21.53 38.45
EGPRS 190 836.6 25.24 2411 23.05 21.67 38.45
251 848.8 25.41 24.13 23.11 21.75 38.45
Average Output Power
Test Test S (dBm)
Mode .. Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.58 22.41 22.34
1 21.46 21.19 21.05
2 21.53 21.45 21.35
HSDPA
3 21.65 21.66 21.50
4 21.48 21.50 21.34
WCDMA Normal
(Band V) 1 20.85 20.96 20.83
2 20.74 20.56 20.69
HSUPA 3 20.69 20.71 20.63
4 20.63 20.53 20.48
5 20.82 20.73 20.63

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

PCS Band (Part 24E)
Average Output A
Mode Channel Fr(‘f\(,l[lll_g;cy Power ((Il"]l;:::)t
(dBm)
512 1850.2 28.45 33
GSM 661 1880.0 28.69 33
810 1909.8 28.97 33
F Average Output Power L
Mode Channel requency (dBm) 1l
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.36 27.18 2547 23.31 33
GPRS 661 1880.0 28.49 27.34 25.52 23.45 33
810 1909.8 28.73 27.49 25.77 23.52 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 25.02 23.10 21.10 20.32 33
EGPRS 661 1880.0 25.12 23.16 21.15 20.35 33
810 1909.8 25.15 23.20 21.17 20.33 33
Average Output Power
Test Test HELL (dBm)
Mode oo Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.76 21.61 21.70
1 21.12 21.53 21.16
2 21.63 21.54 21.58
HSDPA
3 21.71 21.73 21.63
WCDMA Normal 4 21.69 21.66 21.73
(Band I1) 1 20.65 20.76 20.86
2 20.77 20.68 20.76
HSUPA 3 20.82 20.73 20.69
4 20.69 20.66 20.52
5 20.82 20.47 20.46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

AWS Band (Part 27)
Average Output Power
Test Test SGPP (dBm)
Mode e Sub - -
Condition Mode Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 21.57 21.34 21.28
1 21.18 21.01 21.18
2 21.45 21.35 21.58

HSDPA
3 21.66 215 21.63
WCDMA Normal 4 215 21.34 21.73
(Band 1V) 1 20.62 20.55 20.78
2 20.46 20.38 20.76
HSUPA 3 20.68 20.55 20.69
4 20.44 20.43 20.52
5 20.68 20.58 20.46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 1.28 13
GSM Middle 1.23 13
High 1.28 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.22 13
EGPRS Middle 1.43 13
High 1.52 13
Mode Channel PAR (dB) Limit (dB)
Low 2.58 13
RMC -
(BPSK) Middle 2.45 13
High 2.67 13
Low 2.82 13
(['6%):0) Middle 2.66 13
High 2.86 13
Low 2.88 13
HSUPA -
(BPSK) Middle 2.64 13
High 2.74 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 1.43 13
GSM Middle 1.48 13
High 1.48 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.33 13
EGPRS Middle 1.52 13
High 1.13 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.68 13
RMC -
(BPSK) Middle 3.61 13
High 3.87 13
Low 3.84 13
HSDPA -
(160AM) Middle 3.68 13
High 3.85 13
Low 3.89 13
HSUPA :
(BPSK) Middle 3.63 13
High 3.85 13
AWS Band
PAR Limit
Mode Channel (dB) (dB)
Low 3.65 13
RMC :
(BPSK) Middle 3.68 13
High 3.67 13
Low 3.84 13
HSDPA :
(16QAM) Middle 3.58 13
High 3.75 13
Low 3.89 13
HSUPA -
(BPSK) Middle 3.65 13
High 3.88 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Radiated Power

GSM Mode:
‘Frequency Receiver| Turntable LA T Su(l':)sz:utedA : Absolute Limit | Margin
Readi Ansl q able | Antenna [ | evel
MH2) | (1B VY| Degree | ognt| Potar | Level 1500 | " Gain | (apm) | @Bm) | (@B)
(m) | (HV)| (dBm) | p) |(aBd/dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 92.78 87 15 H 30.8 0.28 0.0 30.52 38.45 7.93
836.6 85.62 130 1.0 \% 25.6 0.28 0.0 25.32 38.45 13.13
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 90.25 261 2.1 H 20.6 1.30 9.40 28.70 33 4.30
1880.00 | 85.65 306 1.1 \% 15.8 1.30 9.40 23.90 33 9.10
EDGE Mode:
‘Frequency Receiver| Turntable Raganicnna SuESt:lutei : Absolute Limit | Margin
Readi Angl . apie ntenna L 1
MH2) | Gp vy | Degree | it | Polar | Level | foe | Gain | (qpm) | @Bm) | (@B)
(m) | (HV) | (dBm) | 4p) | aBa/dBi)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 87.45 340 2.2 H 25.5 0.28 0.0 25.22 38.45 13.23
836.6 82.34 5 1.2 \% 22.3 0.28 0.0 22.02 38.45 16.43
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 85.62 114 1.6 H 15.9 1.30 9.40 24.00 33 9.00
1880.00 | 80.34 318 1.8 V 104 1.30 9.40 18.50 33 14.50
WCDMA Mode:
Frequency Receiver| Turntable Fadinicnny Squslt)lltutei : Absolute Limit | Margin
i . aple ntenna
(MHz) l(‘gg‘;‘\‘}‘;g ]i‘;%_l:e Height | Polar | Level | = Gain (I&%"Ifll) (dBm) | (dB)
(m) | (H/V) | (dBm) | 4p) |(aBd/dBi)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.5 83.46 101 1.7 H 215 0.28 0.0 21.22 38.45 17.23
836.5 80.26 144 19 V 20.3 0.28 0.0 20.02 38.45 18.43
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 81.97 6 1.6 H 12.3 1.30 9.40 20.40 33 12.60
1880.00 | 80.13 315 2.0 \% 10.2 1.30 9.40 18.30 33 14.70
EIRP for WCDMA Band IV (Part 27), Middle Channel
1732.60 85.12 278 2.2 H 11.8 1.30 8.90 19.40 30 10.60
1732.60 | 83.02 272 25 \% 10.3 1.30 8.90 17.90 30 12.10
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
dBd is for the ERP, dBi is for EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.84 22.73 22.71
RB Size=1, RB Offset=2 22.64 22.53 22.62
RB Size=1, RB Offset=5 22.28 22.64 22.55
QPSK RB Size=3, RB Offset=0 22.47 22.40 22.43
RB Size=3, RB Offset=1 22.24 22.27 22.12
RB Size=3, RB Offset=2 22.35 22.11 22.25
RB Size=6, RB Offset=0 22.17 22.14 22.11
L4 RB Size=1, RB Offset=0 22.18 22.26 22.06
RB Size=1, RB Offset=2 22.01 22.16 22.04
RB Size=1, RB Offset=5 21.94 21.90 23.11
16QAM RB Size=3, RB Offset=0 21.77 21.72 22.83
RB Size=3, RB Offset=1 21.69 21.96 21.82
RB Size=3, RB Offset=2 21.85 21.91 21.90
RB Size=6, RB Offset=0 21.69 21.71 21.79
RB Size=1, RB Offset=0 22.77 22.86 22.92
RB Size=1, RB Offset=7 22.79 22.80 22.84
RB Size=1, RB Offset=14 22.57 22.64 22.80
QPSK RB Size=8, RB Offset=0 21.95 21.99 22.03
RB Size=8, RB Offset=4 21.73 21.69 21.72
RB Size=8, RB Offset=7 21.65 21.67 21.77
RB Size=15, RB Offset=0 21.86 21.85 21.75
30 RB Size=1, RB Offset=0 22.13 2217 21.96
RB Size=1, RB Offset=7 22.03 21.99 22.09
RB Size=1, RB Offset=14 22.35 21.89 21.89
16QAM RB Size=8, RB Offset=0 20.80 20.93 21.00
RB Size=8, RB Offset=4 20.65 20.84 21.00
RB Size=8, RB Offset=7 20.41 20.58 20.78
RB Size=15, RB Offset=0 20.82 20.68 20.83
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.78 22.77 22.77

RB Size=1, RB Offset=12 22.87 22.70 22.80

RB Size=1, RB Offset=24 22.46 22.83 22.48

QPSK RB Size=12, RB Offset=0 21.87 21.77 21.83

RB Size=12, RB Offset=6 21.91 21.86 21.72

RB Size=12, RB Offset=11 21.92 21.53 21.67

RB Size=25, RB Offset=0 21.73 21.81 21.85

>0 RB Size=1, RB Offset=0 22.08 21.50 21.69

RB Size=1, RB Offset=12 21.86 21.53 21.72

RB Size=1, RB Offset=24 21.93 21.42 21.63

16QAM RB Size=12, RB Offset=0 20.89 20.77 20.82

RB Size=12, RB Offset=6 20.82 20.72 20.68

RB Size=12, RB Offset=11 20.54 20.61 20.65

RB Size=25, RB Offset=0 20.75 20.74 20.79

RB Size=1, RB Offset=0 22.88 22.86 22.77

RB Size=1, RB Offset=24 22.87 22.82 22.71

RB Size=1, RB Offset=49 22.65 22.73 22.69

QPSK RB Size=25, RB Offset=0 21.71 21.63 21.75

RB Size=25, RB Offset=12 21.83 21.82 21.59

RB Size=25, RB Offset=24 21.96 21.49 21.60

RB Size=50, RB Offset=0 21.58 21.53 21.64

100 RB Size=1, RB Offset=0 21.72 21.56 21.74

RB Size=1, RB Offset=24 21.55 21.44 21.63

RB Size=1, RB Offset=49 21.44 21.51 21.72

16QAM RB Size=25, RB Offset=0 22.73 20.77 20.88

RB Size=25, RB Offset=12 22.62 20.55 20.55

RB Size=25, RB Offset=24 22.62 20.25 20.43

RB Size=50, RB Offset=0 20.52 20.47 20.54
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.21 22.17 22.48

RB Size=1, RB Offset=37 22.02 21.96 22.19

RB Size=1, RB Offset=74 22.18 2191 22.27

QPSK RB Size=36, RB Offset=0 22.00 22.10 22.03

RB Size=36, RB Offset=18 22.02 22.10 21.92

RB Size=36, RB Offset=37 22.04 21.76 21.70

RB Size=75, RB Offset=0 21.99 21.90 22.00

190 RB Size=1, RB Offset=0 21.95 21.98 21.65

RB Size=1, RB Offset=37 21.78 21.94 21.62

RB Size=1, RB Offset=74 21.95 21.88 21.40

16QAM RB Size=36, RB Offset=0 21.82 21.71 22.20

RB Size=36, RB Offset=18 2191 21.74 21.98

RB Size=36, RB Offset=37 21.49 21.55 21.88

RB Size=75, RB Offset=0 21.28 21.17 20.95

RB Size=1, RB Offset=0 23.00 22.96 22.96

RB Size=1, RB Offset=49 22.89 22.86 22.83

RB Size=1, RB Offset=99 22.74 22.75 22.86

QPSK RB Size=50, RB Offset=0 21.99 21.81 22.09

RB Size=50, RB Offset=24 21.93 21.94 21.86

RB Size=50, RB Offset=49 21.69 21.63 21.66

RB Size=100, RB Offset=0 21.75 21.76 21.85

200 RB Size=1, RB Offset=0 22.12 22.09 22.04

RB Size=1, RB Offset=49 22.09 21.83 21.92

RB Size=1, RB Offset=99 21.96 21.75 21.93

16QAM RB Size=50, RB Offset=0 20.93 20.93 20.93

RB Size=50, RB Offset=24 20.72 20.90 21.04

RB Size=50, RB Offset=49 20.53 20.83 20.88

RB Size=100, RB Offset=0 20.76 20.80 20.98
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 6.48 13 Pass
stéig())ORB 6.49 13 Pass
16Q'g‘i'\z"e§lRB 7.56 13 Pass
16QA2’i'ZSOORB 7.41 13 Pass
QPSK:
Frequency lliecei‘ver ’tl;:;)liz e Sucbzt;i:tedAntenna e Limit
(MHz) ((;g‘:ll\l;)g Angle Height | Polar | Level Loss Gain (Ici%v:]l) (dBm)
Degree m) | ®V) | @Bm) | qp | g
Middle Channel
1.4 MHz Bandwidth
1880.00 85.37 20 11 H 15.7 1.30 9.40 23.80 33
1880.00 83.10 173 2.0 \ 13.2 1.30 9.40 21.30 33
3 MHz Bandwidth
1880.00 85.26 352 2.2 H 15.6 1.30 9.40 23.70 33
1880.00 83.48 65 1.7 \ 13.6 1.30 9.40 21.70 33
5 MHz Bandwidth
1880.00 85.02 116 1.6 H 15.3 1.30 9.40 23.40 33
1880.00 83.18 224 14 V 13.3 1.30 9.40 21.40 33
10 MHz Bandwidth
1880.00 85.53 294 2.5 H 15.9 1.30 9.40 24.00 33
1880.00 83.45 202 1.3 \ 13.6 1.30 9.40 21.70 33
15 MHz Bandwidth
1880.00 86.05 279 1.7 H 16.4 1.30 9.40 24.50 33
1880.00 84.12 188 2.2 Vv 14.2 1.30 9.40 22.30 33
20 MHz Bandwidth
1880.00 85.68 118 1.6 H 16.0 1.30 9.40 24.10 33
1880.00 84.03 109 1.7 \ 14.1 1.30 9.40 22.20 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dBi)
Middle Channel

1.4 MHz Bandwidth

1880.00 85.81 196 1.7 H 16.1 1.30 9.40 24.20 33

1880.00 83.62 222 2.4 V 13.7 1.30 9.40 21.80 33
3 MHz Bandwidth

1880.00 85.69 56 1.9 H 16.0 1.30 9.40 24.10 33

1880.00 83.48 209 2.1 V 13.6 1.30 9.40 21.70 33
5 MHz Bandwidth

1880.00 86.08 343 1.9 H 16.4 1.30 9.40 24.50 33

1880.00 83.72 274 1.9 \ 13.8 1.30 9.40 21.90 33
10 MHz Bandwidth

1880.00 85.91 307 2.1 H 16.2 1.30 9.40 24.30 33

1880.00 83.67 62 1.7 \Y 13.8 1.30 9.40 21.90 33
15 MHz Bandwidth

1880.00 85.87 115 15 H 16.2 1.30 9.40 24.30 33

1880.00 83.65 353 1.9 V 13.8 1.30 9.40 21.90 33
20 MHz Bandwidth

1880.00 85.49 310 2.5 H 15.8 1.30 9.40 23.90 33

1880.00 83.50 112 2.5 \% 13.6 1.30 9.40 21.70 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.33 22.49 22.48
RB Size=1, RB Offset=2 22.57 22.24 22.49
RB Size=1, RB Offset=5 22.46 22.07 22.68
QPSK RB Size=3, RB Offset=0 22.69 22.62 22.76
RB Size=3, RB Offset=1 22.58 22.69 22.69
RB Size=3, RB Offset=2 22.40 22.54 22.48
RB Size=6, RB Offset=0 21.42 21.33 21.50
L4 RB Size=1, RB Offset=0 21.98 22.01 21.93
RB Size=1, RB Offset=2 21.78 21.88 21.79
RB Size=1, RB Offset=5 21.75 21.79 21.95
16QAM RB Size=3, RB Offset=0 22.83 21.87 21.70
RB Size=3, RB Offset=1 22.75 21.60 21.72
RB Size=3, RB Offset=2 22.51 21.67 21.64
RB Size=6, RB Offset=0 20.77 20.69 20.71
RB Size=1, RB Offset=0 22.40 22.52 22.42
RB Size=1, RB Offset=7 22.42 22.42 22.35
RB Size=1, RB Offset=14 22.41 22.18 22.20
QPSK RB Size=8, RB Offset=0 21.59 21.52 21.72
RB Size=8, RB Offset=4 21.45 21.37 21.72
RB Size=8, RB Offset=7 21.38 21.41 21.55
RB Size=15, RB Offset=0 21.53 21.52 21.66
30 RB Size=1, RB Offset=0 21.83 21.53 21.59
RB Size=1, RB Offset=7 21.71 21.65 21.42
RB Size=1, RB Offset=14 21.65 21.57 21.38
16QAM RB Size=8, RB Offset=0 20.66 20.62 20.80
RB Size=8, RB Offset=4 20.53 20.73 20.75
RB Size=8, RB Offset=7 20.51 20.78 20.71
RB Size=15, RB Offset=0 20.86 20.69 20.77
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.67 22.66 22.69

RB Size=1, RB Offset=12 22.52 22.62 22.57

RB Size=1, RB Offset=24 22.49 22.61 22.75

QPSK RB Size=12, RB Offset=0 21.74 21.64 21.75

RB Size=12, RB Offset=6 21.84 21.62 21.71

RB Size=12, RB Offset=11 21.49 21.73 21.56

RB Size=25, RB Offset=0 21.78 21.77 21.70

>0 RB Size=1, RB Offset=0 21.95 21.89 21.88

RB Size=1, RB Offset=12 21.74 21.74 21.70

RB Size=1, RB Offset=24 21.72 21.83 21.71

16QAM RB Size=12, RB Offset=0 20.87 20.95 21.12

RB Size=12, RB Offset=6 20.85 20.87 20.93

RB Size=12, RB Offset=11 20.72 20.79 20.75

RB Size=25, RB Offset=0 20.89 20.67 20.63

RB Size=1, RB Offset=0 22.69 22.71 22.87

RB Size=1, RB Offset=24 22.76 22.56 22.86

RB Size=1, RB Offset=49 22.58 22.64 22.70

QPSK RB Size=25, RB Offset=0 21.75 21.79 21.76

RB Size=25, RB Offset=12 21.73 21.72 21.66

RB Size=25, RB Offset=24 21.52 21.56 21.59

RB Size=50, RB Offset=0 21.96 21.82 21.81

100 RB Size=1, RB Offset=0 22.18 22.11 22.32

RB Size=1, RB Offset=24 22.17 22.02 22.26

RB Size=1, RB Offset=49 22.18 22.03 22.10

16QAM RB Size=25, RB Offset=0 20.80 20.74 20.92

RB Size=25, RB Offset=12 20.72 20.69 20.98

RB Size=25, RB Offset=24 20.63 20.66 20.63

RB Size=50, RB Offset=0 20.98 20.86 20.93
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.73 22.67 22.58

RB Size=1, RB Offset=37 22.74 22.45 22.55

RB Size=1, RB Offset=74 22.57 22.47 22.43

QPSK RB Size=36, RB Offset=0 21.94 21.95 21.82

RB Size=36, RB Offset=18 21.84 21.80 21.85

RB Size=36, RB Offset=37 22.05 21.72 21.82

RB Size=75, RB Offset=0 21.78 21.68 21.56

190 RB Size=1, RB Offset=0 21.65 21.60 2157

RB Size=1, RB Offset=37 21.61 21.46 21.73

RB Size=1, RB Offset=74 21.48 21.41 21.59

16QAM RB Size=36, RB Offset=0 20.88 20.60 20.82

RB Size=36, RB Offset=18 20.85 20.67 20.48

RB Size=36, RB Offset=37 20.56 20.53 20.42

RB Size=75, RB Offset=0 20.81 20.71 20.80

RB Size=1, RB Offset=0 22.83 22.47 22.56

RB Size=1, RB Offset=49 22.65 22.32 22.53

RB Size=1, RB Offset=99 22.73 22.36 22.29

QPSK RB Size=50, RB Offset=0 21.83 21.81 21.93

RB Size=50, RB Offset=24 21.67 21.79 21.92

RB Size=50, RB Offset=49 21.68 21.82 21.70

RB Size=100, RB Offset=0 21.86 21.52 21.48

200 RB Size=1, RB Offset=0 22.40 22.18 22.32

RB Size=1, RB Offset=49 22.16 22.28 22.28

RB Size=1, RB Offset=99 21.99 22.07 22.31

16QAM RB Size=50, RB Offset=0 21.14 21.01 21.19

RB Size=50, RB Offset=24 20.94 20.95 20.97

RB Size=50, RB Offset=49 20.77 21.09 20.96

RB Size=100, RB Offset=0 20.96 20.83 20.82
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 6.88 13 Pass
stéig())ORB 6.68 13 Pass
16Q'g‘i'\z"e§lRB 7.97 13 Pass
16QA2’i'ZSOORB 7.87 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree m) | V) [ @Bm) | qpr | g
Middle Channel
1.4 MHz Bandwidth
1732.50 85.76 228 2.3 H 124 1.30 8.90 20.00 30
1732.50 80.26 312 1.6 \Y 7.5 1.30 8.90 15.10 30
3 MHz Bandwidth
1732.50 85.38 32 1.7 H 12.1 1.30 8.90 19.70 30
1732.50 80.32 72 11 V 7.6 1.30 8.90 15.20 30
5 MHz Bandwidth
1732.50 85.61 90 1.7 H 12.3 1.30 8.90 19.90 30
1732.50 80.52 78 15 \Y 7.8 1.30 8.90 15.40 30
10 MHz Bandwidth
1732.50 85.46 174 2.0 H 12.1 1.30 8.90 19.70 30
1732.50 80.29 187 2.2 \Y 7.6 1.30 8.90 15.20 30
15 MHz Bandwidth
1732.50 86.16 163 2.3 H 12.8 1.30 8.90 20.40 30
1732.50 80.65 289 2.2 Vv 7.9 1.30 8.90 15.50 30
20 MHz Bandwidth
1732.50 85.83 45 1.2 H 12.5 1.30 8.90 20.10 30
1732.50 80.55 234 2.3 Vv 7.8 1.30 8.90 15.40 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.39 255 2.0 H 121 1.30 8.90 19.70 30
1732.50 80.57 96 2.0 \% 7.8 1.30 8.90 15.40 30
3 MHz Bandwidth
1732.50 85.63 280 11 H 12.3 1.30 8.90 19.90 30
1732.50 80.59 334 2.3 \ 7.9 1.30 8.90 15.50 30
5 MHz Bandwidth
1732.50 85.65 248 1.6 H 12.3 1.30 8.90 19.90 30
1732.50 80.61 324 16 \ 7.9 1.30 8.90 15.50 30
10 MHz Bandwidth
1732.50 85.34 194 14 H 12.0 1.30 8.90 19.60 30
1732.50 80.41 298 1.2 \% 7.7 1.30 8.90 15.30 30
15 MHz Bandwidth
1732.50 85.74 224 19 H 124 1.30 8.90 20.00 30
1732.50 80.62 140 18 \% 7.9 1.30 8.90 15.50 30
20 MHz Bandwidth
1732.50 85.86 98 15 H 12.5 1.30 8.90 20.10 30
1732.50 80.67 41 11 \ 7.9 1.30 8.90 15.50 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

LTE Band 5:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 23.03 23.01 22.98
RB Size=1, RB Offset=2 23.11 23.07 23.07
RB Size=1, RB Offset=5 22.95 22.91 22.91
QPSK RB Size=3, RB Offset=0 23.16 23.01 23.17
RB Size=3, RB Offset=1 22.98 23.10 23.01
RB Size=3, RB Offset=2 22.72 22.90 23.03
RB Size=6, RB Offset=0 22.02 21.91 21.90
L4 RB Size=1, RB Offset=0 22.07 21.89 22.08
RB Size=1, RB Offset=2 21.91 21.81 21.95
RB Size=1, RB Offset=5 21.97 21.67 21.72
16QAM RB Size=3, RB Offset=0 22.27 22.13 22.18
RB Size=3, RB Offset=1 22.10 22.28 22.06
RB Size=3, RB Offset=2 21.89 22.08 22.11
RB Size=6, RB Offset=0 20.98 20.87 21.10
RB Size=1, RB Offset=0 22.99 22.94 22.93
RB Size=1, RB Offset=7 22.74 23.05 22.93
RB Size=1, RB Offset=14 22.61 22.75 22.81
QPSK RB Size=8, RB Offset=0 22.09 22.02 22.13
RB Size=8, RB Offset=4 22.14 22.01 22.06
RB Size=8, RB Offset=7 22.15 21.77 21.86
RB Size=15, RB Offset=0 22.05 22.17 22.11
30 RB Size=1, RB Offset=0 22.55 22.36 2253
RB Size=1, RB Offset=7 22.34 22.40 22.64
RB Size=1, RB Offset=14 22.23 22.18 22.32
16QAM RB Size=8, RB Offset=0 21.17 21.07 21.23
RB Size=8, RB Offset=4 21.17 21.15 21.26
RB Size=8, RB Offset=7 21.08 21.02 21.32
RB Size=15, RB Offset=0 21.13 21.06 21.17
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.12 21.93 22.07

RB Size=1, RB Offset=12 22.07 21.97 21.78

RB Size=1, RB Offset=24 21.87 22.00 21.88

QPSK RB Size=12, RB Offset=0 21.30 21.19 21.27

RB Size=12, RB Offset=6 20.92 21.08 21.13

RB Size=12, RB Offset=11 20.88 21.12 21.10

RB Size=25, RB Offset=0 22.11 22.01 21.91

>0 RB Size=1, RB Offset=0 21.88 21.87 22.10

RB Size=1, RB Offset=12 21.87 21.79 22.08

RB Size=1, RB Offset=24 22.04 21.52 21.91

16QAM RB Size=12, RB Offset=0 21.11 21.17 21.26

RB Size=12, RB Offset=6 21.04 20.96 21.08

RB Size=12, RB Offset=11 20.92 20.94 20.87

RB Size=25, RB Offset=0 21.05 21.07 21.10

RB Size=1, RB Offset=0 23.14 23.19 23.13

RB Size=1, RB Offset=24 23.16 23.11 22.93

RB Size=1, RB Offset=49 23.11 23.06 22.81

QPSK RB Size=25, RB Offset=0 22.19 21.97 22.02

RB Size=25, RB Offset=12 22.02 21.99 22.07

RB Size=25, RB Offset=24 21.83 22.02 21.97

RB Size=50, RB Offset=0 22.04 22.12 22.19

100 RB Size=1, RB Offset=0 22.59 22.50 22.63

RB Size=1, RB Offset=24 22.58 22.40 22.50

RB Size=1, RB Offset=49 22.44 22.35 22.30

16QAM RB Size=25, RB Offset=0 21.11 21.16 21.21

RB Size=25, RB Offset=12 21.00 21.18 20.99

RB Size=25, RB Offset=24 20.97 21.19 20.93

RB Size=50, RB Offset=0 21.13 21.11 21.16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%'?ZSRB 6.47 13 Pass
stgz(g’)ORB 6.51 13 Pass
16Q'g‘i'\z"e§lRB 7.62 13 Pass
16Q'Aé'\ige()50RB 7.52 13 Pass
QPSK:

Frequency l;ecei.ver ’tl;:;)liz RX e Sucb:t;::tedAntenna Lo Limit
(MHz) (:;C::\l]l)g Angle Height | Polar | Level Loss Gain (E‘];‘:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)

Middle Channel
1.4 MHz Bandwidth
836.5 84.79 131 1.6 H 22.8 0.28 0.0 22.52 38.45
836.5 81.92 7 2.3 \Y 21.9 0.28 0.0 21.62 38.45
3 MHz Bandwidth
836.5 84.34 110 2.5 H 22.3 0.28 0.0 22.02 38.45
836.5 81.52 140 15 Vv 215 0.28 0.0 21.22 38.45
5 MHz Bandwidth
836.5 84.04 269 2.0 H 22.0 0.28 0.0 21.72 38.45
836.5 81.16 150 2.1 V 21.2 0.28 0.0 20.92 38.45
10 MHz Bandwidth
836.5 83.64 178 1.8 H 21.6 0.28 0.0 21.32 38.45
836.5 80.58 173 1.4 \Y 20.6 0.28 0.0 20.32 38.45
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16QAM:
. Turn Rx Antenna Substituted
Frequency Recelyer table Cable | Antenna Absolute Limit
(MHz) l(((;)lz;dl\n,)g Angle Height | Polar | Level Loss Gain (I&;;Vél) (dBm)
m
Middle Channel

1.4 MHz Bandwidth
836.5 84.43 101 2.3 H 22.4 0.28 0.0 22.12 38.45
836.5 81.82 89 1.7 V 21.8 0.28 0.0 21.52 38.45

3 MHz Bandwidth
836.5 84.15 23 11 H 22.2 0.28 0.0 21.92 38.45
836.5 81.43 43 1.3 \Y% 21.4 0.28 0.0 21.12 38.45

5 MHz Bandwidth
836.5 83.75 283 2.1 H 21.8 0.28 0.0 21.52 38.45
836.5 81.16 337 19 \Y% 21.2 0.28 0.0 20.92 38.45

10 MHz Bandwidth
836.5 83.34 13 1.3 H 21.3 0.28 0.0 21.02 38.45
836.5 80.67 213 2.2 V 20.7 0.28 0.0 20.42 38.45
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LTE Band 7:

Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.15 23.08 22.44

RB Size=1, RB Offset=12 2274 2252 22.44

RB Size=1, RB Offset=24 2331 22.89 2281

QPSK RB Size=12, RB Offset=0 21.90 21.65 21.34

RB Size=12, RB Offset=6 22.01 21.48 2137

RB Size=12, RB Offset=11 22.03 21.48 2154

RB Size=25, RB Offset=0 22.03 2163 22.41

° RB Size=1, RB Offset=0 22,63 22.05 22.02

RB Size=1, RB Offset=12 2253 21.90 22.00

RB Size=1, RB Offset=24 2253 21.98 2223

16QAM RB Size=12, RB Offset=0 21.83 21.10 2127

RB Size=12, RB Offset=6 2170 21.04 21.29

RB Size=12, RB Offset=11 2156 20.87 21.45

RB Size=25, RB Offset=0 21.05 20.83 20.64

RB Size=1, RB Offset=0 22,62 2255 22.86

RB Size=1, RB Offset=24 2271 22.29 22,67

RB Size=1, RB Offset=49 2256 22.24 22.75

QPSK RB Size=25, RB Offset=0 2177 2174 2217

RB Size=25, RB Offset=12 21.95 2174 22.02

RB Size=25, RB Offset=24 21.88 21.83 2213

RB Size=50, RB Offset=0 21.90 2155 21.48

10 RB Size=1, RB Offset=0 21.89 2211 22.04

RB Size=1, RB Offset=24 21.80 2223 21.89

RB Size=1, RB Offset=49 21.86 2224 21.93

16QAM RB Size=25, RB Offset=0 20.96 21.26 2121

RB Size=25, RB Offset=12 21.06 2113 20.97

RB Size=25, RB Offset=24 2113 21.34 21.22

RB Size=50, RB Offset=0 21.15 20.63 20.61
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.81 22.69 23.82

RB Size=1, RB Offset=37 22.60 22.77 23.52

RB Size=1, RB Offset=74 22.78 22.58 23.92

QPSK RB Size=36, RB Offset=0 22.11 21.99 22.90

RB Size=36, RB Offset=18 22.04 21.68 23.07

RB Size=36, RB Offset=37 21.98 21.87 23.05

RB Size=75, RB Offset=0 22.14 21.44 22.17

o RB Size=1, RB Offset=0 22.04 21.65 22.53

RB Size=1, RB Offset=37 21.97 21.51 22.77

RB Size=1, RB Offset=74 22.09 21.82 22.72

16QAM RB Size=36, RB Offset=0 21.14 20.94 21.86

RB Size=36, RB Offset=18 21.41 20.94 21.83

RB Size=36, RB Offset=37 21.02 20.99 21.80

RB Size=75, RB Offset=0 20.58 20.53 21.36

RB Size=1, RB Offset=0 22.70 22.87 23.63

RB Size=1, RB Offset=49 22.80 22.88 23.32

RB Size=1, RB Offset=99 22.97 23.07 23.71

QPSK RB Size=50, RB Offset=0 22.09 22.22 22.78

RB Size=50, RB Offset=24 22.05 22.15 22.87

RB Size=50, RB Offset=49 2191 22.08 22.70

RB Size=100, RB Offset=0 22.19 21.74 22.45

20 RB Size=1, RB Offset=0 22.15 22.36 22.84

RB Size=1, RB Offset=49 21.98 22.28 22.58

RB Size=1, RB Offset=99 22.17 22.29 22.87

16QAM RB Size=50, RB Offset=0 21.22 21.45 22.01

RB Size=50, RB Offset=24 21.30 21.60 22.10

RB Size=50, RB Offset=49 21.12 21.49 22.03

RB Size=100, RB Offset=0 21.21 20.83 21.59
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Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 6.24 13 Pass
QPSK (50RB
Size) 6.28 13 Pass
16QAM (1RB
Size) 7.31 13 Pass
16QAM (50RB
Size) 7.29 13 Pass
EIRP:
QPSK:
Frequency e s Ial;)li: A e SquSt[l,tlmedA AR Limit
MH Reading Anel Height | Polar | Level able | Antenna | [ evel dB
(MHz) (dBpV) 5 m) |@V)| @Bm) | Lo | Gan | (dBm) (dBm)
Degree (dB) | (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 83.60 140 2.1 H 13.4 2.60 10.20 21.00 33
2535.00 80.53 82 1.1 \/ 11.0 2.60 10.20 18.60 33
10 MHz Bandwidth
2535.00 83.66 102 1.6 H 135 2.60 10.20 21.10 33
2535.00 80.45 272 1.1 \Y 10.9 2.60 10.20 18.50 33
15 MHz Bandwidth
2535.00 83.75 353 1.2 H 13.6 2.60 10.20 21.20 33
2535.00 80.48 342 2.2 \Y 10.9 2.60 10.20 18.50 33
20 MHz Bandwidth
2535.00 83.38 280 2.2 H 13.2 2.60 10.20 20.80 33
2535.00 80.29 18 15 \/ 10.7 2.60 10.20 18.30 33
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16QAM:
Frequency l;i:;’lii":r ;l;ul;)li::l Rx Arpenn Sucb:t[ﬁ:tedAntenna A})Jse(:};te Limit
(MHz) | cipvy | Angle Hﬁf)‘“ 5‘{’/‘3) (fl;*;;') Loss | Gain | (agm) | (4Bm)
Degree (@B) | (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 83.77 343 1.6 H 13.6 2.60 10.20 21.20 33
2535.00 80.43 329 1.2 \Y 10.9 2.60 10.20 18.50 33
10 MHz Bandwidth
2535.00 83.82 329 2.3 H 13.7 2.60 10.20 21.30 33
2535.00 80.48 245 2.0 \Y 10.9 2.60 10.20 18.50 33
15 MHz Bandwidth
2535.00 84.03 259 1.3 H 13.9 2.60 10.20 21.50 33
2535.00 80.51 110 1.3 Vv 11.0 2.60 10.20 18.60 33
20 MHz Bandwidth
2535.00 83.42 60 2.4 H 13.3 2.60 10.20 20.90 33
2535.00 80.28 251 1.0 \Y 10.7 2.60 10.20 18.30 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Geroge Zhong on 2019-09-06 and 2019-09-07.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 248.0 316.0
EGPRS(8PSK) 836.6 248.0 314.1
Frequenc 99% Occupied 26 dB Emission
Mode (I\‘}H ) Y Bandwidth Bandwidth
z (MHz) (MHz)
RMC (BPSK) 836.6 4.180 4.728
HSUPA (BPSK) 836.6 4.220 5.721
HSDPA (16QAM) 836.6 4.220 5.179
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 244.0 312.5
EGPRS(8PSK) 1880.0 248.0 326.6
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.180 4.742
HSUPA (BPSK) 1880.0 4.200 4.779
HSDPA (16QAM) 1880.0 4.180 4.697
AWS Band (Part 27)
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}H ) y Bandwidth Bandwidth
z (MHZz) (MHZz)
RMC (BPSK) 1732.6 4.160 4.733
HSUPA (BPSK) 1732.6 4.200 4.735
HSDPA (16QAM) 1732.6 4.200 4.733

FCC Part 27, FCC Part 22H/24E

Page 37 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz 1.32 dBm
Ref 35 dBm “Att 25 dB SWT 40 ms 836.441717949 MHz
offfet 6 4B 0BW248 000004000 kHZ"

k30
5T 38 dbm oic & 5 e WIES il
.89 dB

W 316.025641026 kHz

[20 {J’ t\ Temp [T [TT OBW]

11.79 dBm
T2 LvL
836.47600Q000 MHz

10
! Temp [2 [T1 oBw]
1 10.48 dBm
D2 2| dBm

T 836 724000000 NMHZ

R 1™
N

~-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 7.SEP.2019 15:31:07

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

@ “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -3.39 dBm
Ref 35 dBm “Att 25 dB SWT 40 ms 836.441000000 MHz
Offget 6 dB 0OBW248.00000¢000 kHZ"
30 Pettag—t+ Tt
-1.73 dB
D1 21.8|dBm A4 10256410 kH

I

[20 AW Temp [T [TT OBW]
— -98 dBm L
Lo . A 836.476009000 MHz[

\T2 Temp (2 [T1 Ogw]

4.58 dBm
Lo 1 836.724000000 MHz
D2 -#.2 dBm #l ¥

F-10 /
F-20 T \"»\\\ 3DB

o | b

P ]

~-60

/JB

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 7.SEP.2019 16:00:30

FCC Part 27, FCC Part 22H/24E Page 38 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -3.32 dB

Ref 36 dBm “Att 25 dB SWT 5 ms 4.727564103 MHz
off$et 6 {B OBW [4.18000¢000 '/\Hz,l

30 Markgr—1 [TI ]

-1.67 dBm

844.244230769 MHz

k20 Femp+—ETogwt

834 .50000(000 MHz
T2
1o Temp [2 [ TT OgW]

1-84 dBm
Lo 838.68000(000 MHz
D2 -B.6 dém \11
k_20 m”/ﬂj 1w\ 3DB
g \ e LA

oL 474 den Mvmwwﬂmvﬁvw\\\ rcaz

v \alAT v

k-a0

-50

t-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:13:56

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

@ *RBW 100 KHz Delta 1 [T1 ]
*VBW 300 kHz 0.48 dB
Ref 36 dBm “Att 25 dB SWT 5 ms 5.720641026 MHz
Offget 6 dB OoBW [4.22000Q000 \AHZ"
30 Markdr 1 [T1 ]

-1¢.64 dBm
833.61923(769 MHz

20 Temp [t T ogwt
— D1 15.7|dBm 04 dBm

MWM’\JWM 834500009000 MHz||"""
T F2Temp [Z TTT O8WT

-75 dBm

o 838.720000000 MHz

W |

X ORI NI P WM

(e

|i| T ¥ r,‘,; 3DB

~-50

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:40:30
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.08 dB

Ref 36 dBm *Att 25 dB *SWT 20 ms -179358974 MHz

4

off$et 6 {B OBW [4.22000¢000 'J\Hz"
30 Markgr 1 .r'r1 '!

-8.24 dBm
834.035891436 MHz
k20 Femp+—ETogwt

MAXH D1 16.9|dBm
“Audw»wﬂw,PMAPNﬂ . aBm,
834 .500000000 MHz

1o W F2Temp Tz TTTOogWT

.74 dBm
838.72000(000 MHz

O
1o D2 -p.1 JdBm =

,WMMW‘FM vam o

~-30

k-40

~-50

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:56:23

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

@ “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -0.47 dB

Ref 35 dBm *Att 25 dB SWT 40 ms 312.500000000 kHz

Offset 6 dB 0OBW244.0000009000 kHZ"
[~30 e kg T 1

-3.10 dBm

D1 22.7|dBm 1879844564 Gt

n - Y/
20 ] Temp [T [T1 OBW]
[ -53 denm||

Tj: T 1.87988(Q000 GHz

1o
Temp |2 [T1 OgW]
1-15 dBm
Lo \l 1.880124000 GHz

D2 -B.3 dBm

PR

~-10

F-20 / V\\ 30B
F-30

o p

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 7.SEP.2019 16:19:22
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -2.92 dB
Ref 36 dBm *Att 25 dB SWT 40 ms 326.641025640 kHz
Offset 6 dB 0BW248.000000000 kHZ,l
k30 Markdr 1 fT117
-%.56 dBm

1.879837282 GHz

51203 ldB Femp Tt |
4-11 demfl
1.879876000 GHz[
10

Temp [TT OgWT
T
V2 .90 dBm
1.880124000 GHz
I
i Y
D2 -5.9 dBm L
~-10 / \
L_20 f 3DB
-30 f\//w /WJV\W
N T Y y
o T

~-50

~-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 7.SEP.2019 16:37:04

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

@ *RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz -1.31 dB
Ref 36 dBm “Att 25 dB SWT 5 ms 4.741923077 MHz
offfet 6 ¢B OBW [4.18000¢000 MHZ"
30 Markdr 1 [T1 ]
-8.52 dBm
1.877631282 GHz
20 SERETRPT e
MM -61 demf
1 T2 1.877900000 GHz
1o Temp [2 LTT OgW]
/ -51 dBm
1.88208(000 GHz
- / |
|

D2 -B dBm

T A

T "
-40
-50
-60
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:11:19
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.05 dB
Ref 36 dBm “Att 25 dB SWT 5 ms 4.778717949 MHz
offset 6 ¢B 0BW [4.200009000 '/\Hz,l
Lzo Markdr 1 FT1 17
-1 .03 dBm
1.87758(128 GHz
k20 Femp T+ EF+ofwt
IMAXH
[vaxi] D1 16.5(dBm —67—ctBrm
LVL
WMWM 1877904000 GHz
10 HE

TZ Temp [TT OgWT
.07 dBm
1.8821009000 GHz
I
mlf \‘
1o D2 -P 5 ofm
n W W«VM ,

k-40

~-50

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:43:40

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@ *RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz —2.51 dB

Ref 36 dBm “Att 25 dB “SWT 20 ms 4.696923077 MHz
offfet 6 ¢B OBW |4.180000000 \AHZ"

30 Markdr 1 [T1 ]

-6.38 dBm

1.87766(256 GHz

k20 FempT—ETogw

=y

MAXH D1 17.2|dBm
-38 dBm
MWW LVL

o 877900000 GHz
1o Temp [2 LTT OgW]

.11 dBm
o D2 -B.8 dim

1.88208(0000 GHz

|
\M 30B
\

~-50

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:57:37
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AWS Band (Part 27)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.32 dB
Ref 36 dBm “Att 25 dB “SWT 20 ms 4.732948718 MHz
off$et 6 {B OBW [4.16000¢000 'J\Hz"
30 Markgr—1 .r'r1 '!
-8.54 dBm Iﬁl
1.730244231 GHz
MR 20 FempTt—ETogwt
ot A7-6]dem e f /A 77 |
1 To 1.73052¢000 GHz
1o Temp [2 LTI OBW]

.51 dBm
1.734680000 GHz

!
\‘ 308
\Mh»wﬂwerkwf\th

t-40

o
D2 -B.4 dém

~-50

~-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 18:00:59

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.88 dB

Ref 36 dBm “Att 25 dB SWT 5 ms 4.734615385 MHz
offfet 6 4B OBW _]4-200004000 \mz"

30 Markdger 1 ILT’l J|

-8.56 dBm

1.730244231 GHz

f20 Femp T Er ot
D1 16.5[dBm T2 —dBm

meuﬁ'vv\ LV
1.73050Q000 GH.
v/bM«NW m’wﬂwhx . z
Temp [2 [TT OgW]
-64 dBm
1.73470Q000 GHz
Lo { \‘
Wm
MM . 3DB

k-40

~-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:45:07
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.53 dB
Ref 36 dBm “Att 25 dB “SWT 20 ms 4.732948718 MHz
off$et 6 {B OBW [4.20000¢000 '/\Hz,l
30 Markgr—1 [TI ]
-8.84 dBm

=y

.730244231 GHz

T |20 femp T+ ET+ofw}
D1 16.8|dBm AV Ry R Y
1.730500000 GHz
L 1o . T2
Temp [Z [TT Ogw]
1-11 dBm
1.7347009000 GHz

!

~-30

k-40

~-50

~-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:59:12
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MH2z) (MHz)
QPSK 1.104 1.311
14
16QAM 1.098 1.281
QPSK 2.688 2.862
3.0
16QAM 2.688 2.874
QPSK 4,520 4,930
5.0
16QAM 4,520 4,930
QPSK 8.960 9.619
10.0
16QAM 8.960 9.579
QPSK 13.500 14.790
15.0
16QAM 13.500 14.669
QPSK 18.000 19.158
20.0
16QAM 18.000 19.319
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

Ref

25 dBm

*Att

*RBW 30 kHz

* VBW

100 kHz

25 dB SWT 15 ms

Delta 1 [T1 ]
-0.21

=

.310621242

dB
MHz

OfFfF:

et

6

oBW

=

-10400

000

'J\Hz"

—20

D1 15.3:

# dBm

e ke

L=
1

T
Q

=t | A |

Pl

"

=

-879341

683

GHz

FER 10

/

\

Temp

T [TT O

1.87944

i |
.58
000

dBm
GHz

N

Temp

2 [T1 Ofw

1_88055:

.79
000

dBm
GHz

ro—66—o|

M,

v

40

—-60

—-70

Center 1.88 GHz

Date: 6.SEP.2019 21:16:58

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Delta 1 [T1 ]

“VBW 100 kHz 1.22 dB
Ref 25 dBm “Att 25 dB SWT 15 ms 1.280561122 MHz
off$et 6 (B OBW [1.09800¢000 'J\Hz"
20 Marker— T 11
-11.52 dBm
b1 14.5¢ dom V{'W\-MWWM 1.879353707 GHz
B 10 . Temp [T LTL OBwW]
.10 dBmf|
1.879448000 GHz[|"""
e Temp [2 [T1 OBW]
1 1-09 dBm
| _10 | 1.880546000 GHz
il »
20 o W

e

40

Center 1.88 GHz

Date: 6.SEP.2019 21:17:26

300 kHz/

Span 3 MHz

3DB
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=y
T
=

1 Pid

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz 2.57 dB
Ref 25 dBm “Att 25 dB SWT 30 ms 2.861723447 MHz
Offset 6 dB OBW [2.688000000 '»4Hz"
20 Markgr—t— T 1T
-12.30 dBm|(IEM
b1 13.8¢ dBm T2 1 87856‘ 126 GHz
| 10 kY JEVAN MJ\/\J\A [P .
w VTV Temp [T [T1 OBW]
7-07 demfl
| o 1.87865¢000 GHz|
Temp |2 [T1 Oogw]
.05 dBm
| _10 1.881344000 GHz
- T
D2 -12.17 dBn \
[ et/ W)
[ _30 3DB
-40
-50
--60
--70

Center 1.88 GHz

Date: 6.SEP.2019 21:17:51

600 kHz/

Span 6 MHz

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=y
e}
=

MAXH

*RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 2.42 dB
Ref 25 dBm “Att 25 dB SWT 30 ms 2.873747495 MHz
Offset 6 dB OBW [2.688000Q000 \’\HZ"
20 e kgr—+— 11T
-13.90 dBm
1 563126 GH.
10 b1 11.9¢ dBm — VA A A, A A T .
Y PRV A SR R W WA Temp [T LT 0w
.57 dBm
LVL
Lo 1.878656000 GHz
Temp [2 [T1 OBW]
1-89 dBm
L _10 1.881344000 GHz
D2 —14.01? dBm *\
- -20: V\r\f\/ .\‘/\1’.
M 3DB
40
—-50
—-60
—-70
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 21:18:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.28 dB
Ref 25 dBm “Att 25 dB SWT 5 ms 4.929859719 MHz
off$et 6 (B OBW [4.52000¢000 'J\Hz"
20 e kgt T 1T
D1 15.34 dBm -1¢.81 dBm
ywwmwwm T2 1877524050 GHz
10 Temp [T [ TT OBW]
19.22 demfl
1.877749000 GHz|l

emp |2 [T1 ogw]
1¢.43 dBm

1.882260000 GHz

\\ Ao

A e N

| _30 308

—-50

—-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:18:50

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.19 dB
Ref 25 dBm “Att 25 dB SWT 5 ms 4.929859719 MHz
off{et 6 B OBW ]4.520004000 \mz"
20 Markdr—t— T
D1 15.11 dBm -10.59 dBm
VowM‘«MM/\Iz 1.877528050 GHz
1 PRI ) Temp [T [TT OBW]
MAXH] .37 dBm N
. 1.87774¢000_cHz||"'"
Temp |2 [T1 ogw]
\1 .05 dBm
——10: 5) 1. 2260000 GHz

N ¥

mw w ! MW

—-50

—-60

—-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:19:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 2.45 dB
Ref 25 dBm “Att 25 dB SWT 10 ms 9.619238477 MHz
offfet 6 ¢B OBW _|8.960004000 'J\Hz"
120 ek T
-13.09 dBm
10 b1 12-3} dBm T W TN A M AN e AW ‘Tem FEESE i o
5 [T TTT OBWT
77 den||
1.875529000 GHz[|"""

.77 dBm

\Iemp 2 [T1 ogw]
1.884480000 GHz

D2 -[13.6

dBm #
\

| _30 308

—-50

—-70

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:19:53

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.53 dB
Ref 25 dBm * ALt 25 dB SWT 10 ms 9.579158317 MHz
Offget 6 dB OBW [8.96000Q000 \’\HZ"
20 e

=

-14.70 dBm
T2
875170341 GH
=7 D1 11.46 dBm Tth—1m ” v Al -
A WA A N A M T e T T TT OB
MAXH 1.59 dBm
875520000 GHz

—0
Temp [2 [T1 OBW]
1¢.09 dBm

L _10 * 1.884480000 GHz
D2 —14.5% dBm

\
oS o \M’\/ﬂmm N

=y
e}
=

=

—-50

—-60

—-70

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:20:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 5.22 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 14.789579158 MHz
off$et 6 (B 0BW 13.50000¢000 'J\Hz"
20 tarker— T 11
D1 15.56 dBm 14 o4 aB
TYNAAAAN T2
{11‘ A I el 1.87257%150 GHz
10 Temp [T [ TT OBW]
1¢.95 dBmf
| o 1.87328¢000 GHz|
emp |2 [T1 Oogw]
11.33 dBm
| . 1.886780000 GHz
Do—={tO—ZAf OB
mw\, #'W v"‘,“."—w'.‘\w
r-30 308
40
--50
- -60
70
Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 21:21:03

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 3.46 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 14.669338677 MHz
Offget 6 dB OBW 313.50000¢000 WHZ"
20 Markdr— T
-11.51 dBm
D1 14.49 dBm
IT AN AW AL T2 1.872638271 GHz
1 PRI ) Temp [T [TT OBW]
MAXH] .60 dBm L
1.87328¢000 GHz[

Eemp 2 [T1 OBW]

J/ 10.06 dBm
r-10 52 - 1;“.'7 ag ‘\

1.886780000 GHz
- 20 M
W“Nm MMAW’\MM

—-50

—-60

—-70

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 21:21:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz pelta 1 [T1 ]
“VBW 1 MHz 0.85 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 19.158316633 MHz
off§et 6 4B OBW 18.000004000 'J\Hz"
20 e ke
-9.83 dBm
b1 15-0p dom ;@W sl Ao A 1.870420842 GHz
10 Temp [T [TT O8]
1¢.19 dem||
1.871049000 GHz[|"""

Temp |2 [T1 Oogw]

1¢.78 dBm

=10 D7 = 0.9? dB T
\n |

1.889040000 GHz
- -20
w‘v‘\'\/‘w v “\Mw

| _30 308

—-50

—-70

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 21:22:12

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 1.41 dB
Ref 25 dBm * ALt 25 dB SWT 2.5 ms 19.318637275 MHz
Offget 6 dB OoBW 18.00000Q000 \’\HZ"
20 b

-12.15 dBm
D1 14.21 dBm
PW’WW«WV\TZ 1.870340681 GHz

10 Temp [TT OgW]
VAXH .15 dBm

.87104Q000 GHz
\;emp 2 [T1 OBW]

-09 dBm
D2 711_7‘7 ds .
2 y\'\

1.889040000 GHz
WWM v R TV

=y
e}
=
=

LvL

=

wwm,h%

—-50

—-60

—-70

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 21:22:48
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.098 1.281
14
16QAM 1.110 1.311
QPSK 2.688 2.850
3.0
16QAM 2.688 2.862
QPSK 4.520 5.371
5.0
16QAM 4,520 5.050
QPSK 8.960 9.579
10.0
16QAM 8.960 9.419
QPSK 13.560 14.910
15.0
16QAM 13.500 14.669
QPSK 18.000 19.158
20.0
16QAM 18.000 19.238
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz
*VBW 100 kHz

Delta 1 [T1 ]

-0.39 dB
Ref 25 dBm “Att 25 dB SWT 15 ms 1.280561122 MHz
off$et 6 (B OBW [1.09800¢000 'J\Hz"
20 Marker— T 11
D1 15.2|dBm =10.29 dBm
WWW"W‘*\T, 1.731859719 GHz
1 PKESRE Temp [T [T OBW]
| o 1.731948000 GHz|
Temp |2 [T1 Oogw]
j/ \1 1-49 dBm
1.733046000 GH
L_10 T T _\\ 4 z
Wﬂrfﬂ: T T 3DB

—-60

—-70

Center 1.7325 GHz 300 kHz/

Date: 6.SEP.2019 21:23:14

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz
*VBW 100 kHz

Delta 1 [T1 ]

1.65 dB
Ref 25 dBm “Att 25 dB SWT 15 ms 1.310621242 MHz
off$et 6 (B OBW [1.11000¢000 'J\Hz"
20 ttar kg1
D1 15.11 dBm -11.20 dBm
T’J\"’/\’\"'“"’\/‘J"V\f’“j\f“'JN“’\'"/‘"'\ML 1.731838671 GHz
MER 10 + T4 Temp [T [TT OBW]
Lo 1.731942000 GHz|l
Temp |2 [T1 Oogw]
\i_ %.86 dBm
L 10 1.733052000 GHz
= D. =[O~ Bflj \
B w"\/ \\W
L Ag FWIV \"'"V\fm N
LW"WHI A 208
40
--50
--60
70
Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 21:23:50
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=y
T
=

1 Pid

*RBW 30 kHz

Delta 1 [T1 ]

“VBW 100 kHz 3.78 dB
Ref 25 dBm “Att 25 dB SWT 30 ms 2.849699399 MHz
off§et 6 4B OBW |2.68800000 'J\Hz"
20 e ke
-12.55 dBm
D1 13.5% dBm O IN AL - ) 1731063126 GHz
Temp [T [T1 OBW]
X 1-45 denmll
. 1.73115¢000 GHz
Temp |2 [T1 Oogw]
j & .60 dBm
| 0 1.733844000 GHz
D2 712_47 ds|
--20

\
L

M 3DB

—-50

—-70

Center 1.7325 GHz

Date: 6.SEP.2019 21:24:19

600 kHz/

Span 6 MHz

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=y
e}
=

MAXH

*RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 3.49 dB
Ref 25 dBm *Att 25 dB SWT 30 ms 2.861723447 MHz
Offget 6 (B OBW [2.688000000 \WHZ"
20 e kgr—+— 11T
-14.22 dBm
1 1063126 GH.
10 b1 11.8% dBm — A A Alag o A~ T .
A ALEAT CIARRANS VL ANy P Temp [T [T OBW]
-89 dBm
LVL
Lo 1.73115¢000 GHz
Temp |2 [T1 OBW]
1-30 dBm
| _10 % 1.733844000 GHz
D2 —14.1% dB \
--20 j \
| _30 m

—-50

—-60

—-70

Center 1.7325 GHz

Date: 6.SEP.2019 21:24:55

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 3.70 dB
Ref 25 dBm “Att 25 dB SWT 5 ms 5.370741483 MHz
off$et 6 (B OBW [4.52000¢000 'J\Hz"
120 ek T
D1 15.04 dBm =10.37 dBm
F"MVMW“MM 72 1.729544088 GHz
10 Temp [T [TT O8]
1¢.65 dBm||
. 1.73024¢000_cHz[|""
emp |2 [T1 OBW]
L JJ E 10.29 dBm
| Y - | 1.73476(000 GHz

| f\vww‘n .

3DB

—-50

—-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:25:30

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.50 dB
Ref 25 dBm “Att 25 dB SWT 5 ms 5.050100200 MHz
off$et 6 dB OBW [4-520000000 \mz"
20 e T
D1 14.9% dBm =11.13 dBm
WWMWW/\TZ 1.730048090 GHz
1 PRI ) Temp [T [TT OBW]
VAXH .10 dBm N
. 1.73024¢000_cHz||"'"
Temp [2 [T1 O#W]
j \ -31 dBm
1 11.734760000 GHz

@WWV”W N 1T

T 3DB

—-60

—-70

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:26:06
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=y
T
=

1 Pid

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 3.49 dB
Ref 25 dBm “Att 25 dB SWT 10 ms 9.579158317 MHz
Offset 6 dB OBW [8.960000000 '»4Hz"
20 Markgr—t— T 1T
-13.50 dBm
D1 12.4] dB I
» m F -~ N ST == 67Y341—6H
v Temp [T [T1 OBW]
-04 demfl
| o 1.72802¢000 GHz|
Temp |2 [T1 Oogw]
.96 dBm
| _10 T 1.736980000 GHz
D2 —13.5? dBm \
-20 / \
L A,
ﬁ)ﬁw\q WA RPTy e SVl EEE
-40
-50
--60
--70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:26:40

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=y
e}
=

MAXH

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 4.06 dB
Ref 25 dBm “Att 25 dB SWT 10 ms 9.418837675 MHz
Offset 6 dB OBW [8.960000Q000 \’\HZ"
20 e kgr—+— 11T
-13.36 dBm
D1 13.0% dBm ; T-72775¢50T GH
10 AP R AR y
N Temp [T [T1 OBW]
.97 dBm
LVL
Lo 1.728020000 GHz
Temp [2 [T1 OBW]
1¢.38 dBm
—-10 _( 1.736980000 GHz
D2 712,97&3 \
——20
| _ w[%,(/ \\JVM 3DE
- 40
—-50
—-60
—-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:27:11
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 3.01 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 14.909819639 MHz
off$et 6 (B 0BW 13.56000¢000 'J\Hz"
20 tarker— T 11
D1 15.4]1 dBm = —11.08 den{iFM
NSNS (WY U S NVRIIRYL N \WAVrE SN 1.725018030 GHz
10 Temp [T [ TT OBW]
11.89 demf
1.72578¢000 GHz|l

L .97 dBm

| \

ML;JNW‘M’J} R\'\w/\wm,wh A

Kemp 2 [T1 ogw]

1.739340000 GHz

3DB

—-50

—-70

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 21:27:49

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 3.86 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 14.669338677 MHz
off{et 6 B OBW 13.500004000 \’\HZ"
20 Markdr— T
-12.16 dBm
D1 14.6|dBm 7
?WWWM 1.725134271 GHz
1 PRI ) Temp [T [TT OBW]
MAXH] .52 dBm L
Lo 1.72578Q000 GHz|
Temp |2 [T1 ogw]
11.23 dBm
F-10 1.739280000 GHz

D2 -[l1.4ydBm| '\

]
el ] L

VNN 308

—-50

—-60

—-70

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 21:28:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz pelta 1 [T1 ]
“VBW 1 MHz 2.62 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 19.158316633 MHz
off§et 6 4B OBW 18.000004000 'J\Hz"
20 e ke
-10.01 dBm
DL 14.7/dBm M WSVANIRPY SNV WS T 1.722920842 GHz
10 Temp [T [TT O8]
.60 dBm|
. 1.72354¢000_cHz[|""
Temp |2 [T1 OogwW]
J & 10.94 dBm
| 0 1.741540000 GHz
o2 —11.3/dBm ‘\
--20

WMWW/ A~ rAng Ao

3DB

—-50

—-70

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 21:28:58

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 3.32 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 19.238476954 MHz
off$et 6 dB 0BW 18-00000¢000 \mz"
20 . A
-12.26 dBm
D1 13.6% dBm T3 T.72284(681 GH
wMWMWWWMM - z
1 P Temp [T [TT OBW]
VAXH 19.16 demf
. 1.72354Q000 GHz|
Temp [2 [T1 O#W]
-34 dBm
| 1o 1.741540000 GHz
- |
D2 712_37 ds| \
20 m}
A e P NN \WW“ PliplaL Al i
MARELAAE [EiblE)
- -40
- -50
60
70
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 21:29:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.098 1.287

1.4
16QAM 1.104 1.305
QPSK 2.688 2.850

3.0
16QAM 2.688 2.862
QPSK 4.540 5.651

5.0
16QAM 4.520 5.431
QPSK 8.960 9.579

10.0
16QAM 8.960 9.619
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.24 dB

Ref 25 dBm *Att 25 dB SWT 15 ms .286573146 MHz

=

=

off$et 6 (B OBW [1.09800¢000 'J\Hz"
20 Marker— T 11
-11.02 dBm

D1 14.81 dBm
WWWWVWMT, 835.859719439 MHz
1 PKE Temp [T TTT O8W]

835.948009000 MHz

Temp |2 [T1 Oogw]

_JX \\} 1-73 dBm

—-10: 837.046000000 MHz
DZ = l,lif {\

L 20 ‘w/( '\‘\”"\M

-30 T T 3DB

40

—-60

—-70

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 21:30:16

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 1.11 dB

Ref 25 dBm *Att 25 dB SWT 15 ms -304609218 MHz

=

=

off$et 6 (B OBW [1.10400¢000 'J\Hz"
20 kg1
-141.11 dBm
D1 14.7|dBm
MMWW J 845.835671343 MHz
L 10 T4
I K Temp [T [T1 OBW]

=y
T
=

-03 dBm
835.942009000 MHz

Temp |2 [T1 Oogw]

¥ 1-73 dBm

837.046000000 MHz

D2 —[[1.3 dpm “\
- \'\.—a

) f‘l,hm/“""’v"/ oL

hwl W 3DB

—-10:

3

Center 836.5 MHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 21:30:49
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 3.74 dB

Ref 25 dBm “Att 25 dB SWT 30 ms 849699399 MHz
off$et 6 (B OBW [2.68800¢000 'J\Hz"
20 tarker— T 11
-13.16 dBm
D1 13.2% dBm
835.063126253 WAz
/R a2

L T
R 10 LavaRan a1 N 4 MA | Yg Temp [T [T1 OBW]
.94 dBm

N

N

=y
T
=

835.156000000 MHz
&Temp 2 [T1 oBw]

.16 dBm
—-10 A
D2 712,77 dB| \

847844004000 Hkz
TRV W \Jthwwﬂuﬂmﬂvﬂk%MM 308

—-50

—-70

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 21:31:23

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 4_.53 dB
Ref 25 dBm * ALt 25 dB SWT 30 ms 2.861723447 MHz
Offget 6 dB OBW [2.68800Q000 \’\HZ"
20 e

-14.54 dBm
D1 11.38 dBm 06312 5. MH.

- - .
10 N T A Sy iy, Temp [T [T 0§
MAXH

.31 dBm
156000000 MHz

—0
Temp [2 [T1 OBW]
1-31 dBm

L _10 ‘\‘ 837.844000000 MHz
D2 —14.6%!38“

1 1] \

m W\'\AMMM 3DB

o

=y
e}
=

LvL

0
C
[

—-60

—-70

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 21:31:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.92 dB
Ref 25 dBm “Att 25 dB SWT 5 ms 5.651302605 MHz
off$et 6 (B OBW [4.54000¢000 '/\Hz"
20 o e e
-12.59 dBm
oL 4.7y agm %MWMW%{z 833.644288577 MHz
10 Temp [T [ TT OBW]
11.11 dem|
Lo 844.24000¢000 wrz """
emp [2 [T1 OBW]
/’f .85 dBm
| _10 oAy 38780000000 MHz
—JT s i

il V\AMI\AM Il

ey il

3DB

—-50

—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:33:17

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -2.47 dB
Ref 25 dBm “Att 25 dB SWT 5 ms 5.430861723 MHz
Ooffget 6 (B OBW [4.52000¢000 \wz"
20 . A
-9 [ Al
DL 14-1p don MMA M A AN el A 833.80460 ziz \dwim
] PAT2 - "z
1 PRI ) Temp [T LTI OBW]
VAXH 71-69 dBm L
. 834.240009000 MHz[l
Temp [2 [T1 ogw]
1 1-99 dBm
L _10 b 348 . 760000000 MHz
D2 -J1 dB|
MLE[AIH W‘\wﬂ M 1 )nj\rﬂ
N Y UUM 3DB
--40
--50
--60
70
Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:33:53
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 3.13 dB
Ref 25 dBm *Att 25 dB SWT 10 ms 9.579158317 MHz
Offset 6 dB OBW [8.960000000 '»4HZ"
20 Markgr—T— T
-13.85 dBm
D1 12.3% dBm 41 4681 MH
10 L N PO AP PPV ISPV T L
LA AL Mt} Wy Temp [T [T OBW]I
L o 832.020009000 MHz |
Temp [2 [T1 OBW]
.20 dBm
L _10. * 840.980000000 MHz
D2 —13.6? dBm
Il |

il %MMM ..

—-50

—-70

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:34:26

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 4.18 dB

Ref 25 dBm “Att 25 dB SWT 10 ms .619238477 MHz

©

Ooffget 6 (B 0oBW [8.96000¢000 \Wz"
20 kgt T T
-13.71 dBm
D1 12.14 dBm 41 5963 1w
10 T1 12
WA ATl Temp [T [TT OBW]
e 1-62 dBm
832.020000000 MHz

—0
Temp [2 [T1 OBW]
1-68 dBm

--10 + 840.980000000 MHz
D2 —13.8T(d8w
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1
I/ \

Mwwlulln\ NS
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—-60
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Date: 6.SEP.2019 21:35:00
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.520 4,930
5.0
16QAM 4,520 4,870
QPSK 9.000 9.579
10.0
16QAM 8.960 9.499
QPSK 13.560 14.609
15.0
16QAM 13.560 14.669
QPSK 18.000 19.158
20.0
16QAM 18.000 19.238
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz pelta 1 [T1 ]
“VBW 300 kHz 2.24 dB
Ref 25 dBm “Att 25 dB SWT 5 ms 4.929859719 MHz
off$et 6 (B OBW [4.52000¢000 'J\Hz"
20 e ke
-11.81 dBm
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Y i K U o

| _30 308

—-50

—-70

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:35:38

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 3.95 dB
Ref 25 dBm * ALt 25 dB SWT 5 ms 4.869739479 MHz
Offget 6 dB OBW [4.52000Q000 \’\HZ"
20 e
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L 10 Z?MW SaldasE e

=y
e}
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LvL

—-60

—-70

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:36:05
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 4.14 dB
Ref 25 dBm “Att 25 dB SWT 10 ms 9.579158317 MHz
Offset 6 dB OBW [9.000000000 '»4Hz"
20 Markgr—t— T 1T
-1%.10 dBm
D1 12.29 dBm —5301 43—GH
10 AT VY Ayl PPN ST TZTemp T oA
-17 dBmff
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—-10 *
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—-60
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Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:36:35

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.91 dB
Ref 25 dBm * ALt 25 dB SWT 10 ms 9.498997996 MHz
Offget 6 dB OBW [8.96000Q000 \’\HZ"
20 e

-13.35 dBm

D1 12.4¢ dBm - I + ~536244424—6H
1 PRI ) AU A VR L S T v P B P s ﬂTemp T [TT Ogw]
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. 2.530524000 GHz """
Temp [2 [T1 ogw]
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—-50

—-60

—-70

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:37:12
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QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 300 kHz pelta 1 [T1 ]
“VBW 1 MHz 4.55 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 14.609218437 MHz
Off$et 6 (B 0BW 13.560009000 'J\Hz"
20 e ke
D1 15.1|dBm =9.52 dBm
Y
fww‘”"w 2 2.527694391 GHz
10 Temp [T [ TT OBW]
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2.52828Q000 GHz[
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N} " \
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Date: 6.SEP.2019 21:37:48

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 2.91 dB
Ref 25 dBm * ALt 25 dB SWT 2.5 ms 14.669338677 MHz
Offget 6 dB oBwW 13.56000Q000 \’\HZ"
20 b

-11.23 dBm

b1 143§ dBm ?‘WWHMV‘MWWMM ! 2.527634271 GHz
1 P Temp [T [TT OBW]
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Date: 6.SEP.2019 21:38:30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 1.17 dB
Ref 25 dBm “Att 25 dB SWT 2.5 ms 19.158316633 MHz
off$et 6 (B oBW 18.00000¢000 'Mz"
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Date: 6.SEP.2019 21:39:22

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 - SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

FCC 8§2.1051, §22.917(a) and §24.238(a) and §27.53.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 24~25 C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Geroge Zhong from 2019-09-06 to 2019-09-17.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

- RGMA190906001-00D

Cellular Band (Part 22H)

®

B

Date:

HE
>
x|z
i

Date:

30 MHz - 1 GHz (GSM Mode)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.55 dBm
Ref 35 dBm “Att 25 dB SWT 100 ms 249.033461538 MHz
offfet 6 dB "
30
LA
20
LVL
F10
o
F-10 A
D2 -fL3 dBm
[-20 308
F-30
1
ks ¥
YV TISGNTY) OFTRPYSN WYUSNEY NS TSR WYY 7\ NP YSR I N NPT
F-50
k--60
Start 30 MHz 97 MHz/ Stop 1 GHz

7.SEP.2019 15:39:09

1 GHz - 10 GHz (GSM Mode)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -37.16 dBm
Ref 35 dBm “Att 25 dB SWT 55 ms 2.458000000 GHz
offfet 6 B "
30
LA
20
LVL
10
o
F-10
D2 -3 dBm
[-20 3DB
-30
1
L a0 [
BRSOV XA DVt TR FTIYVA SYWWT.V (R W YATH "oy WOV AYWIPIVS e A WS SN vvevy
=50
-60
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7.SEP.2019 15:39:51

Fundamental test
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30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -66.35 dBm

Ref 8 dBm “Att 10 dB SWT 100 ms 784.560512821 MHz

Offset 6 (B
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L_20 4
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e Y A\ i an n adan WWWWJKJ»‘
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Fundamental test

Date: 7.SEP.2019 17:35:20

1 GHz - 10 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -52.30 dBm

Ref 8 dBm “Att 10 dB SWT 55 ms 3.376000000 GHz
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Date: 7.SEP.2019 17:35:38

FCC Part 27, FCC Part 22H/24E Page 71 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

PCS Band (Part 24E)
30 MHz — 1 GHz (GSM Mode)

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.07 dBm

Ref 35 dBm *Att 25 dB SWT 100 ms 604.240000000 MHz
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1 GHz - 20 GHz (GSM Mode)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.20 dBm
Ref 11 dBm *Att 10 dB SWT 110 ms 3.736000000 GHz
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Fundamental test
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Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 7.SEP.2019 16:30:41
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30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.73 dBm

Ref 23 dBm *Att 25 dB SWT 100 ms 906 .880000000 MHz

[0 Offfer 6 ¢ I
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Date: 7.SEP.2019 17:29:24

1 GHz - 20 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47.61 dBm

Ref 8 dBm *Att 10 dB SWT 110 ms 3.731371795 GHz

e

10
D2 -f13 dBm LVL
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F-a

Fundamental test -7

~-80
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Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 7.SEP.2019 17:31:08
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- RGMA190906001-00D

AWS Band (Part 27)
30 MHz - 1 GHz (WCDMA Mode)

<§§> “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -66.53 dBm

Ref 8 dBm *Att 10 dB SWT 100 ms 328.760000000 MHz
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Date: 7.SEP.2019 17:33:31

1 GHz - 20 GHz (WCDMA Mode)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.35 dBm

Ref 8 dBm *Att 10 dB SWT 110 ms 2.148282051 GHz
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20
F--30:
1

Fundamental test -

~-80

~-90
Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 7.SEP.2019 17:33:10
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LTE Band 2:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® “RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz -49_.60 dBm
Ref 20 dBm ALt 30 dB SWT 100 ms 549.920000000 MHz
20 Offsget 6 dB
10
MAXH
o LVL
- —-10:

D1 -13 d¢Bm

——20

3DB

1
| Y
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:24:08

1 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -43_.57 dBm
Ref 25 dBm “Att 25 dB SWT 110 ms 18.024000000 GHz
off$et 6 dB "
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LVL
o
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Fundamental test ﬂw%WWWMWWWW
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Date: 6.SEP.2019 22:24:17
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -50.21 dBm

Ref 20 dBm “Att 30 dB SWT 100 ms 650.800000000 MHz

20 Offset 6 dB

| 10
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D1 -13 ¢iBm
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—-30

3DB

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:24:33

1 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.96 dBm
Ref 25 dBm “Att 25 dB SWT 110 ms 3.584000000 GHz
off$et 6 B "

—20

Fundamental test

D1 -13 ¢iBm

3DB

—-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 22:24:42
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.51 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 431.580000000 MHz

20 Offset 6 (B

o
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=
LVL
——-10
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:25:00

1 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.06 dBm
Ref 25 dBm “Att 25 dB SWT 110 ms 12.058000000 GHz
off$et 6 B "
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B
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- O-
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Fundamental test D1 -13 g8
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- -4q —
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Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 22:25:09
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.05 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 860.320000000 MHz
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o |,
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:25:29

1 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.51 dBm
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Fundamental test
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.25 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 807 .940000000 MHz

20 Offset 6 (B
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o |,
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D1 -13 dBm

——20
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:26:00

1 GHz - 20 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -44.08 dBm

Ref 25 dBm “Att 25 dB SWT 110 ms 3.584000000 GHz
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Fundamental test
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Date: 6.SEP.2019 22:26:09
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.95 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 610.060000000 MHz

20 Offset 6 (B
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o |,

—-10

D1 -13 dBm

——20
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40

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:26:28

1 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -44.29 dBm
Ref 25 dBm “Att 25 dB SWT 110 ms 14908000000 GHz
off$et 6 B "
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1 PK] 7
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o
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Fundamental test
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Date: 6.SEP.2019 22:26:37
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LTE Band 4:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.11 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 759.440000000 MHz

20 Offset 6 (B

| 10

o= |,

D1 -13 dBm

3DB

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:26:53

1 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -27.95 dBm

Ref 25 dBm “Att 25 dB SWT 110 ms 3.470000000 GHz

off$et 6 B "
2!
A
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Fundamental test o1 13 Jon
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—-60
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Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 22:27:02
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.67 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 235.640000000 MHz

20 Offset 6 (B

o
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=
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D1 -13 Bm
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Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:27:20

1 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -33.04 dBm
Ref 25 dBm “Att 25 dB SWT 110 ms 3.470000000 GHz
off$et 6 B "

20

1 PKE g

LVL
- O-
- -1
D1 -13 (iBm

Fundamental test

3DB

—-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 22:27:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

- RGMA190906001-00D

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.49 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 670.200000000 MHz

20 Offset 6 (B

| 10

o |,

—-10

D1 -13 dBm

——20

3DB
40

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:27:48

1 GHz - 20 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -31.40 dBm

Ref 25 dBm “Att 25 dB SWT 110 ms 3.470000000 GHz

!

LvL

Fundamental test =1

D1 -13 ¢iBm

3DB

—-50

—-60

—~70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 22:28:00
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

- RGMA190906001-00D

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.78 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 916.580000000 MHz

20 Offset 6 (B

| 10

o |,

—-10

D1 -13 dBm

——20

3DB
40

1

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:28:19

1 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.73 dBm

Ref 25 dBm *Att 25 dB SWT 110 ms 3.470000000 GHz

off$et 6 B "
20

D1 -13 ¢iBm

Fundamental test

3DB
1

—-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 22:28:28
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.96 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 592.600000000 MHz

20 Offset 6 (B

o
1 PK]
=
LVL
——-10
D1 -13 Bm
- —20:
- -30:
3DB
- 40:

1
NG TV PR TRUP TRV PP W YEY . WY 2 . P o S B VAR W B PO v e

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:28:50

1 GHz - 20 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.99 dBm

Ref 25 dBm “Att 25 dB SWT 110 ms 3.470000000 GHz

off$et 6 (B "
- 20

[ A]
1 PRI
VAXH
LvL
o

D1 -13 ¢iBm

Fundamental test

3DB
1

V:; »’J'tmﬂ it A A A A S AR

A \ )

—-60

—~70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 22:28:59
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

- RGMA190906001-00D

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.17 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 998.060000000 MHz

20 Offset 6 (B

o
1 PK]
=
LVL
——-10
D1 -13 Bm
- —20:
- -30:
3DB
- 40:

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:29:18

1 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -37.06 dBm
Ref 25 dBm “Att 25 dB SWT 110 ms 3.470000000 GHz
off$et 6 B "

20

1 PKE gt

LVL
- O-
-1
D1 -13 (iBm

Fundamental test

3DB
1

—-70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 22:29:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Fundamental test

LTE Band 5:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -49.72 dBm
Ref 25 dBm “Att 25 dB SWT 100 ms 208.480000000 MHz
off$et 6 B "
20
R 10
LVL
- O-
- - 10
D1 -13 d¢iBm
- -20
—
B ! %\
- 40
7 I \
L _ y
EWTTRY LR [7) S APYIRU 7 P VY STV PN VYO T TR YR W P R N R e
—-60
—-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 6.SEP.2019 22:29:42
1 GHz - 10 GHz (1.4 MHz, Middle Channel)
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.59 dBm
Ref 20 dBm *Att 30 dB SWT 55 ms 3.484000000 GHz
20 Offget 6 4B
L 10
1 PK]
o
LVL
- -10:
D1 -13 ¢iBm
- -20
—-30
1 3DB
- 40
,,W WMWWWWW IV OO e
- -50:
—-60
—-70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.SEP.2019 22:29:51
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

@

Ref 25 dBm “Att 25 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1

[m1 1
-49.69 dBm

743.920000000 MHz

Ooffgset 6

—20:

!

—10

LvL

D1 -13 ¢iBm

3DB

“\\\\““““‘s\

fa

Fundamental test

—-70

Start 30 MHz

Date: 6.SEP.2019 22:30:07

97 MHz/

Stop 1 GHz

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

@

Ref 20 dBm “Att 30 dB

“RBW 1 MHz
*VBW 3 MHz
SWT 55 ms

Marker 1

[m1 1
-41.54 dBm

3.520000000 GHz

20 Offgset 6

—10

LvL

D1 -13

—-20

Start 1 GHz

Date: 6.SEP.2019 22:30:16

900 MHz/

Stop 10 GHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -39.70 dBm
Ref 36 dBm “Att 30 dB SWT 100 ms 398.264230769 MHz
off$et 6 (B "
k30
1 PKESPl
VAXH
LvL
10
Fo
F-10
D1 -13 d¢Bm
=20 3DB
F-30 u \\\‘\x\\\\\\\\\

Fundamental test

~-50

~-60

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 17.SEP.2019 00:07:25

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.28 dBm

Ref 20 dBm *Att 30 dB SWT 55 ms 3.520000000 GHz

20 Offset 6 (B

o
1 PK]
L, )
LVL
——-10:
D1 -13 Bm
- —20:
- 30

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.SEP.2019 22:30:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.26 dBm
Ref 36 dBm “ ALt 30 dB SWT 100 ms 883.674615385 MHz
off$et 6 B "
=30
1 PKEESETe}
IMAXH
LVL
10
O
=10
D1 -13 ¢Bm
L_20 3DB
1\\
30 / \ \
1
y Fundamental test
VG VPR PPN P S O = WY SYew LY WYY TUPTVIw TN YV STV A Y (= VI T N
=50
~=-60
Center 515 MHz 97 MHz/ Span 970 MHz

Date: 17.SEP.2019 00:06:23

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.49 dBm

Ref 20 dBm *Att 30 dB SWT 55 ms 3.592000000 GHz

20 Offget 6 (B

=y
T
=

1 Pid
= |,

D1 -13 ¢iBm

3DB

2% :
!
5
:
§
%
%
2
%
%

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.SEP.2019 22:31:09
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

LTE Band 7:
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.89 dBm

Ref 10 dBm “Att 30 dB SWT 100 ms 222.060000000 MHz

10 Offget 6 (B

=

——20

D1 -25 d¢Bm

—-30

40

3DB

—-70

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:31:24

1 GHz - 26.5 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.50 dBm
Ref 25 dBm “Att 25 dB SWT 150 ms 24 .919000000 GHz
off$et 6 B "
20
10
LVL
- O-
—-10
- -20:
D1 -25 ¢iBm
r-s0 308
1
Fundamental test | V") o sial oottt ssengunmarirfiss Ao P it
—-50
- 60
--70:
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.SEP.2019 22:31:33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RGMA190906001-00D

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -41.61 dBm

Ref 10 dBm *Att 30 dB SWT 100 ms 218.180000000 MHz

10 Offget 6 (B

—-10

—-20

D1 -25 ¢iBm

3DB

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:31:53

1 GHz - 26.5 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.72 dBm

Ref 25 dBm *Att 25 dB SWT 150 ms 24.817000000 GHz

off$et 6 B "
20

2. 4 D1 -25 dBm

3DB

Fundamental test j:w"‘]’ S R IR I, el ey WVt IYSIRE P

—-70

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.SEP.2019 22:32:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -42.34 dBm

Ref 10 dBm *Att 30 dB SWT 100 ms 218.180000000 MHz

10 Offget 6 (B

o
1 PK]
o .
—-20
D1 -25 ¢iBm
—-30:
40

{ 3DB

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:32:21

1 GHz - 26.5 GHz (15.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.08 dBm

Ref 25 dBm “Att 25 dB SWT 150 ms 24.766000000 GHz

off$et 6 (B "
- 20

LA

LvL

D1 -25 d¢Bm

Fundamental test

—-60

—~70

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.SEP.2019 22:32:33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RGMA190906001-00D

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -43.79 dBm

Ref 10 dBm *Att 30 dB SWT 100 ms 222.060000000 MHz

10 Offget 6 (B

o
1 PK]
o .
—-20
D1 -25 ¢iBm
—-30:
40

3DB

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.SEP.2019 22:32:52

1 GHz - 26.5 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.98 dBm
Ref 25 dBm “Att 25 dB SWT 150 ms 25.225000000 GHz
offfet 6 4B "
20
N 10
LVL
Lo
L-10
20
D1 -25 diBm
74! 308
- wmwi/\vw
ML"""A . WMWWMWW

Fundamental test oo

—-70

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.SEP.2019 22:33:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Alan He on 2019-09-07.

EUT operation mode: Transmitting
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency llizgilliv: ’ Tlg:t?:) : . Cable | Antenna A})Jse(:,l;te .. .
OHD | (amuvy | Degree | Tom | Gavy | capey | Lo | Gain | @Bm) | e |

(dB) | (dBd/dBi)
GSM Mode, middle channel

967.58 36.57 92 1.2 H -60.4 0.74 0 -61.14 -13 48.14

967.58 34.25 165 2.0 Vv -62.8 0.74 0 -63.54 -13 50.54

1673.20 47.55 216 1.6 H -58.8 1.30 8.90 -51.20 -13 38.20

1673.20 46.35 206 13 \% -59.4 1.30 8.90 -51.80 -13 38.80

2509.80 49.68 193 1.3 H -53.7 2.60 10.20 -46.10 -13 33.10

2509.80 47.39 299 1.3 \Y -55.4 2.60 10.20 -47.80 -13 34.80

WCDMA Mode, Middle channel

967.58 36.57 22 1.9 H -60.4 0.74 -61.14 -13 48.14

967.58 33.65 70 1.9 \Y% -63.4 0.74 -64.14 -13 51.14

2509.80 50.55 164 1.8 H -52.8 2.60 10.20 -45.20 -13 32.20

2509.80 48.43 328 2.2 Y, -54.3 2.60 10.20 -46.70 -13 33.70

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Sl(l]l;sl::zute(j&ntenna Absolute FCC Part 24E
(MHz) (ggil\lllig ])Aeng%‘leee Height | Polar | Level | * Gain (I&%VIS) Limit | Margin

(m) | (H/V) | (dBm) (dB) | (dBd/dBi) (dBm) | (dB)

GSM Mode, middle channel

967.58 36.17 81 19 H -60.8 0.74 -61.54 -13 48.54

967.58 34.07 344 13 \Y -62.9 0.74 -63.64 -13 50.64

3760.00 43.95 116 1.9 H -58.1 1.50 11.80 -47.80 -13 34.80

3760.00 43.89 123 1.7 \Y -57.7 1.50 11.80 -47.40 -13 34.40

WCDMA Mode Band |1, Middle channel

967.58 36.78 198 1.6 H -60.2 0.74 -60.94 -13 47.94

967.58 33.26 66 1.7 \ -63.7 0.74 0 -64.44 -13 51.44

3760.00 44.11 53 1.2 H -57.9 1.50 11.80 -47.60 -13 34.60

3760.00 43.93 218 1.2 \ -57.7 1.50 11.80 -47.40 -13 34.40

30 MHz ~ 20 GHz:
AWS Band (Part 27)

Frequency Receiyer Turntable Rx Antenna Slél;sl:::zuteintenna Absolute FCC Part 27
(MHz) l(‘;;ﬁ‘\'}‘;o’ DAeng%'leee Height | Polar | Level | ' Gain (Ia%"lfll) Limit | Margin

(m) | (H/V) | (dBm) (dB) | (dBd/dBi) (dBm) | (dB)

WCDMA Mode Band 1V, Middle channel

967.58 36.72 4 18 H -60.3 0.74 -61.04 -13 48.04

967.58 32.57 25 2.5 V -64.4 0.74 -65.14 -13 52.14

3465.20 4254 305 1.7 H -58.2 1.50 12.00 -47.70 -13 34.70

3465.20 40.26 17 1.9 \% -61.2 1.50 12.00 -50.70 -13 37.70
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MHz) Reading Angle Height | Polar Level Loss Gain ( d%v:l) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 2 (1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 20 GHz
967.58 36.32 279 1.2 H -60.7 0.74 0 -61.44 -13 48.44
967.58 33.13 92 1.9 \Y -63.9 0.74 0 -64.64 -13 51.64
3760.00 46.13 165 2.2 H -55.9 1.50 11.80 -45.60 -13 32.60
3760.00 45.52 158 11 \% -56.1 1.50 11.80 -45.80 -13 32.80
5640.00 44.54 85 2.3 H -55.1 1.70 12.40 -44.40 -13 31.40
5640.00 44.13 314 14 \% -55.2 1.70 12.40 -44.50 -13 31.50
Band 4 (1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 20 GHz
967.58 36.84 81 1.3 H -60.2 0.74 0 -60.94 -13 47.94
967.58 33.06 257 11 \ -63.9 0.74 0 -64.64 -13 51.64
3465.00 45.30 246 15 H -55.4 1.50 12.00 -44.90 -13 31.90
3465.00 44.82 145 2.4 \% -56.7 1.50 12.00 -46.20 -13 33.20
5197.50 46.32 260 2.0 H -53.8 1.60 12.10 -43.30 -13 30.30
5197.50 45.25 104 1.2 \% -54.4 1.60 12.10 -43.90 -13 30.90
8662.50 45.10 307 11 H -52.9 2.10 11.40 -43.60 -13 30.60
8662.50 44.15 274 1.9 \Y -53.9 2.10 11.40 -44.60 -13 31.60
Band 5 (1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 10 GHz
967.58 36.73 109 14 H -60.3 0.74 0 -61.04 -13 48.04
967.58 32.57 75 2.3 \% -64.4 0.74 0 -65.14 -13 52.14
1673.00 45.17 181 1.6 H -61.2 1.30 8.90 -53.60 -13 40.60
1673.00 44.26 352 11 \% -61.5 1.30 8.90 -53.90 -13 40.90
2509.50 46.06 184 2.3 H -57.3 2.60 10.20 -49.70 -13 36.70
2509.50 45.12 2 2.2 \% -57.6 2.60 10.20 -50.00 -13 37.00
Band 7 (5 MHz, Middle Channel)
Test frequency range: 30 MHz ~ 26.5GHz
967.58 36.32 16 2.3 H -60.7 0.74 0 -61.44 -25 36.44
967.58 32.15 151 15 \ -64.9 0.74 0 -65.64 -25 40.64
5070.00 45.29 347 1.1 H -54.7 1.60 12.10 -44.20 -25 19.20
5070.00 44.89 352 1.8 \% -55.1 1.60 12.10 -44.60 -25 19.60
7605.00 49.87 224 2.1 H -47.6 2.10 10.50 -39.20 -25 14.20
7605.00 47.52 171 2.2 \% -49.8 2.10 10.50 -41.40 -25 16.40
10140.00 44.83 304 1.9 H -51.6 2.40 10.80 -43.20 -25 18.20
10140.00 44.06 164 1.7 \% -52.6 2.40 10.80 -44.20 -25 19.20
12675.00 44.07 206 11 H -53.2 2.70 12.60 -43.30 -25 18.30
12675.00 43.45 144 1.3 \ -54.5 2.70 12.60 -44.60 -25 19.60
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
dBd is for the ERP, dBi is for EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Geroge Zhong from 2019-09-06 to 2019-09-07.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Cellular Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.67 dBm

Ref 35 dBm *Att 25 dB *SWT 200 ms 823.980384615 MHz

R <20 4
LVL
10 I\

D2 -[13 dBm JM
~-20

Lt vﬂ
RYPR LS

~-60

7
=

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 7.SEP.2019 15:33:12

Cellular Band, Right Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -15.99 dBm
Ref 35 dBm “Att 25 dB “SWT 250 ms 849.016025641 MHz
offfet 6 B "
k30
1 RV
VAXH
LvL

~-10

. [T
/

D2 -[13 dBm

TR
S VAR Y
i

Center 849 MHz 200 kHz/ Span 2 MHz

Date: 7.SEP.2019 15:34:46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Cellular Band, Left Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -23.45 dBm
Ref 35 dBm “ ALt 25 dB SWT 80 ms 823.971666667 MHz
off$et 6 B "
=30
20
NW\\
LVL
Lo |

[ D2 -I13 dBm // \\

~-20

:
/ .

a LW
ORI T U

~-60

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 7.SEP.2019 16:01:53

Cellular Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -21.51 dBm

Ref 35 dBm “Att 25 dB SWT 80 ms 849.016025641 MHz

offfet 6 B "

MAXH

LVL
"’ /) \
F-10

D2 -3 dBm )I l\

[-20 M 3DB

~-60
Center 849 MHz 200 kHz/ Span 2 MHz

Date: 7.SEP.2019 16:03:14
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.82 dBm
Ref 36 dBm “Att 25 dB SWT 5 ms 824.000000000 MHz
offfet 6 4B "
k30
“L20
MMyt o
MW’\/’WW‘WW P

N / \

D2 -[13 dBm L\

WQA"A\I’\"‘\

~-50

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:20:07

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.76 dBm
Ref 36 dBm “Att 25 dB SWT 5 ms 849.000000000 MHz
offfet 6 ¢B "
30
1 RMEESETe}
MAXH

V_KG \
D2 -[13 dBm

it |

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:20:57
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.79 dBm
Ref 36 dBm “ ALt 25 dB *SWT 20 ms 824 .000000000 MHz
off$et 6 B "
=30
“L20

10 Mot .
A oo wwwmh\

o

D2 -3 dBm

L2 o M 508

A

~-50

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:54:58

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.91 dBm
Ref 36 dBm “Att 25 dB “SWT 20 ms 849.000000000 MHz
offfet 6 B "
k30
1 RMEESETe}
VAXH
LvL
[1o (G bl T e

Lo \
*‘L {
D2 -03 dBm

F-40

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:54:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.45 dBm
Ref 36 dBm “ ALt 25 dB *SWT 20 ms 824 .000000000 MHz
off$et 6 B "
=30
“L20

[ WWMMW\\

i / \
D2 -3 dBm \

=20 4 \'ﬁf 3DB

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:47:55

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.03 dBm
Ref 36 dBm “Att 25 dB *SWT 20 ms 849.160256410 MHz
offfet 6 B "
k30
1 RMEESETe}
VAXH
LvL

Lo P P ,

AR AT M’M\

Lo \

k'é I
D2 -[13 dBm

F-30: MWM‘,‘W

F-40

:

g

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:48:39
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -16.50 dBm

Ref 35 dBm *Att 25 dB SWT 80 ms 1.849983974 GHz

1 g
W'A‘l\/\\
LVL
=10

D2 -[13 dBm

T T
| |
8 8
=
Lz.};r‘ g
gsf
)

B / .

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 7.SEP.2019 16:16:39

PCS Band, Right Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.13 dBm

Ref 35 dBm “Att 25 dB SWT 80 ms 1.910012821 GHz

offfet 6 B "

Y - 20
MAXH
LvL

D2 -[13 dBm

B / |
f/ |

T T
1 o
5
=i
—
=_
| =

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 7.SEP.2019 16:17:32
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

PCS Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -24.94 dBm

Ref 25 dBm *Att 25 dB SWT 80 ms 1.849967949 GHz

off$et 6 B "
=20

B -10
LVL
Lo !
D2 -3 dBm [ \

WWWW

~-60

~-70

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 7.SEP.2019 16:39:15

PCS Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -23.09 dBm

Ref 25 dBm “Att 25 dB SWT 80 ms 1.910006410 GHz

offfet 6 B "
o )
1 RVigkiel
MAXH

LvL
i f \

D2 -[13 dBm

20

T
|
N
o
=1
[ ——

i

h T g

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 7.SEP.2019 16:40:07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.74 dBm
Ref 36 dBm “ ALt 25 dB SWT 5 ms 1.850000000 GHz
off$et 6 B "
=30
“L20

N 7 \

D2 -[13 dBm \

~-50

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:23:10

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.55 dBm
Ref 36 dBm “Att 25 dB SWT 5 ms 1.910000000 GHz
offfet 6 ¢B "
30
1 RMEESETe}
MAXH

s gl

V_Z; \\
D2 -[13 dBm

L N
M b
-40
-50
-60
Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:23:44
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.66 dBm
Ref 36 dBm “ ALt 25 dB *SWT 20 ms 1.849887821 GHz
off$et 6 B "
=30
“L20

Lio 4 A "
o

D2 -[13 dBm -
A‘ n B

~-50

i
=

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:52:30

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.25 dBm
Ref 36 dBm “Att 25 dB *SWT 20 ms 1.910000000 GHz
offfet 6 B "
k30
1 RMEESETe}
VAXH
LvL

o frewth NWWWNMWW\\\\

o

k_g \‘
D2 -[13 dBm

MO iy

F-40

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:51:41
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Bay Area Compliance Laboratories Corp. (Shenzhen)

®

2w

Date:

Date:

] “F-20

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.05 dBm
Ref 36 dBm “Att 25 dB *SWT 20 ms 1.849855769 GHz
offfet 6 4B "
30
LA
20
LV
10 A
//wuh,f"ww«mwwwmwwwh\\
i // W\
F-10 ] T
D2 -[L3 dBm T
s \
k20 [
E-30 WWM%W Tt
-4
-50
-60
Center 1.85 GHz 1 MHz/ Span 10 MHz
7.SEP.2019 17:49:27

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.03 dBm
Ref 36 dBm “Att 25 dB *SWT 20 ms 1.910000000 GHz

offfet 6 B "
30

LvL

Lio ﬂ/¢hunmhﬂ“wNmLJdewbkﬂ&ﬂanAfwﬂMHM

ko

k_é \
D2 -f13 dBm

Center 1.91 GHz 1 MHz/ Span 10 MHz

7.SEP.2019 17:49:59

FCC Part 27, FCC Part 22H/24E

Report No.: RGMA190906001-00D
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

AWS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.07 dBm

Ref 36 dBm *Att 25 dB SWT 5 ms 1.710000000 GHz

2w

. / \

D2 -[13 dBm ]K

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:21:52

AWS Band, Right Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.19 dBm
Ref 36 dBm “Att 25 dB SWT 5 ms 1.755000000 GHz
offfet 6 B "
k30
1 RMEESETe}
VAXH

NI

V_L \1
D2 -[13 dBm

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:22:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

AWS Band, Left Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -22.58 dBm
Ref 36 dBm “ ALt 25 dB *SWT 20 ms 1.710000000 GHz
off$et 6 B "

=30

“L20

LVL
10

. 0 A
/ \

D2 -[13 dBm \

3DB

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:53:33

AWS Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.25 dBm
Ref 36 dBm “Att 25 dB *SWT 20 ms 1.755000000 GHz
offfet 6 B "
k30
1 RMEESETe}
VAXH
LvL

1o /MWMWMNW

o

V_Z) \‘
D2 L3 dBm

-30 Ly ,
L 40 %%M
-50

-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:53:00

FCC Part 27, FCC Part 22H/24E Page 111 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

AWS Band, Left Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.11 dBm
Ref 36 dBm “ ALt 25 dB *SWT 20 ms 1.709983974 GHz
off$et 6 B "
=30
“L20

N i
/ \

D2 -[13 dBm \

3DB

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:46:27

AWS Band, Right Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.29 dBm
Ref 36 dBm “Att 25 dB *SWT 20 ms 1.755000000 GHz
offfet 6 B "
k30
1 RMEESETe}
VAXH
LvL

[0 /NW Y M«\\W

ko

V_L \
D2 [L3 dBm

30 M a4l
e ol
-40
~-50
~-60
Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 7.SEP.2019 17:47:13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

Band 2:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Ref 25 dBm

“Att 25 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 15 ms

Marker 1

711
-21.76 dBm
1.850000000 GHz

Offset 6

—20:

!

*I-10

Ao g

D1 -13

—-70

Center 1.85 GHz

Date: 6.SEP.2019 21:40:59

300 kHz/

Span 3 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz ~17.12 dBm
Ref 25 dBm ~Att 25 dB SWT 15 ms 1.910000000 GHz
off$et 6 B "
20
— DA A A
MAXH / \
) r/ \\
*—lO’
D1 -13 d¢iBm
AM N, |

—-60

—-70

Center 1.91 GHz

Date: 6.SEP.2019 21:42:00

300 kHz/

Span 3 MHz

LvL

LvL

3DB

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.93 dBm
Ref 25 dBm “Att 25 dB SWT 15 ms 1.850000000 GHz
off$et 6 B "
20
Yy

D1 -13 d¢Bm \

—-70

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 21:41:27

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.18 dBm
Ref 25 dBm “Att 25 dB SWT 15 ms 1.910180000 GHz
off{et 6 B "
- 20
Mo A g MM St Afu A A

Y 10 Aa
MAXH
LvL
—0
D1 -13
;

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 21:42:29
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -28.44 dBm
*Att 25 dB SWT 30 ms 1.850000000 GHz

(Wwwwwm\
), |

3DB

Ref 25 dBm
Offset 6 dB
—20
1 RV %
—O
—-10
D1 -13 d¢Bm
—-20
—-30
| 20— AAM AN
Y VA L
—-50
—-60
—-70

Center 1.85 GHz

Date: 6.SEP.2019 21:42:57

600 kHz/ Span 6 MHz

QPSK (3.0 MHz, FULL RB) - Right Band Edge

25 dBm

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -24.71 dBm
“Att 25 dB SWT 30 ms 1.910180000 GHz

Offset

—20:

]

*I-10

D1 -13

MM »
|
\

—-50

—-60

—-70

Center 1.91 GHz

Date: 6.SEP.2019 21:43:55

600 kHz/ Span 6 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -28.68 dBm

Ref 25 dBm *Att 25 dB SWT 30 ms 1.850000000 GHz

off$et 6 B "
20

WWMWMWW M "
|

D1 -13 d¢Bm

—-70

Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 21:43:26

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.26 dBm
Ref 25 dBm “Att 25 dB SWT 30 ms 1.910432000 GHz
offfet 6 4B "
20
1 RV g
L JLAAAWww
WA AL mwv\ L
110 \
D1 -13 ¢iBm \
-20
1
L Nxv«ﬂﬂ\ﬂn
< A Ty H
| 20 W
-50
-60
-70
Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 21:44:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.28 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 1.850000000 GHz
off$et 6 B "
20
Y - 10 PN M~ MR A A
( \
LVL
) / \
—-10 }
D1 -13 ¢Bm
- -20
- LN
W CEENTY T ST T 08
- 40:
- -50
- -60:
--70:
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:44:56

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.87 dBm

Ref 25 dBm “Att 25 dB SWT 5 ms 1.910000000 GHz

off{et 6 B "
- 20

w1 AN At N A A A
MAXH
LvL
LO \\
D1 -13 ¢Bm

| 3 WWMWW\MMIM

—-50

—-60

—-70

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:46:01
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.81 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 1.849980000 GHz
off$et 6 B "
20
Y |- 10 N aale At Ay AN‘U\MNW Acdatdh AN
/ \
LVL
) / \
—-10 [ ‘
D1 -13 ¢Bm
| 20 1

3DB

—-50

—-70

Center 1.85 GHz

Date: 6.SEP.2019 21:45:28

1 MHz/

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Ref 25 dBm * ATt

25 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 5 ms

Marker 1

711
-19.40 dBm
1.910020000 GHz

Offset 6 (B

—20:

]

ANAAM

Nass s A

LvL

D1 -13

—-30

T

—-50

—-60

—-70

Center 1.91 GHz

Date: 6.SEP.2019 21:46:26

1 MHz/

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.92 dBm
Ref 25 dBm “Att 25 dB SWT 10 ms 1.850000000 GHz
off$et 6 B "
20
- 10

s
|

D1 -13 d¢Bm /

NWVMMW -

—-70

Center 1.85 GHz 2 MHz/ Span 20 MHz

6.SEP.2019 21:46:59

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.30 dBm
Ref 25 dBm “Att 25 dB SWT 10 ms 1.910040000 GHz

off{et 6 B "
- 20

M I vy B A A A M Ayt
LvL

D1 -13 dBm \
/—20

5
!
;

—-50 W

—-60

—-70

Center 1.91 GHz 2 MHz/ Span 20 MHz

6.SEP.2019 21:48:06

FCC Part 27, FCC Part 22H/24E Page 119 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.67 dBm
Ref 25 dBm “Att 25 dB SWT 10 ms 1.850000000 GHz
offfet 6 4B "
20
1 RV Y
LV
) / \
-10 T
D1 -13 ¢iBm l \
-20
--30 308
-50
--60
--70
Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:47:29

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.68 dBm

Ref 25 dBm “Att 25 dB SWT 10 ms 1.910600000 GHz

off{et 6 B "

—20:

= FWMMWMMM\ "
|

710
D1 -13 dBm

-30: Ml .
- v 30B
WV\J\.’M

e
0
N
o
i

| _40 M%

o,
60

70

Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 21:48:42
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -21.52 dBm

Ref 25 dBm *Att 25 dB SWT 2.5 ms 1.849940000 GHz

off$et 6 B "
20

s ot MWy
y y

D1 -13 d¢Bm

—-70

Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 21:49:26

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -17.41 dBm

Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.910000000 GHz

off{et 6 B "

—20:

T R MM A A MANAL NI g,
MAXH
LvL
7[10 \1
D1 -13 diBm

Wv\- 3DB

- -50: m
—-60
—-70
Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 21:50:43
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

- RGMA190906001-00D

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -21.41 dBm
Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.850000000 GHz
off$et 6 B "
20
=10 A A patak g Al el Jasgt)

A Ak Mk
7 1.
) / \

—-10 I l
D1 -13 d¢Bm

| Y Tt

—-50

—-70

Center 1.85 GHz 3 MHz/ Span 30 MHz

6.SEP.2019 21:50:07

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -20.59 dBm
Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.910000000 GHz

= NI WAV VT AN R
v“\ LvL

off{et 6 B "
- 20

7[10 \\
D1 -13 dBm

—-50

—-60

—-70

Center 1.91 GHz 3 MHz/ Span 30 MHz

6.SEP.2019 21:51:18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1 ]
-26.42 dBm

Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.850000000 GHz
off$et 6 B "
20
Y ~ 10 l""'\l‘ A A Y ‘ J ‘y"\wv M .,LJ\
] \
) ! \
—-10 l ‘
D1 -13 ¢Bm /
- -20
| 30 N
TS ——
- -50
- -60:
--70:
Center 1.85 GHz 4 MHz/ Span 40 MHz
Date: 6.SEP.2019 21:51:59

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1 ]
-22.99 dBm

Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.910000000 GHz
off{et 6 B "
|20
R |- 1.0 e mkﬂn Ak T Y
W Y TR e e ¥
VAXH j \
LO \\
D1 -13

L 30 0y
| 20 L\’\‘MM\A
b
I~ -50
MWM
- 60
70

Center 1.91 GHz 4 MHz/

Date: 6.SEP.2019 21:53:23

Span 40 MHz

3DB

LvL

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Ref 25 dBm

*Att 25 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-26.86 dBm
1.850000000 GHz

Offgset 6
20

Vv (A T‘}

e

D1 -13

i

—-70

Center 1.85 GHz

Date: 6.SEP.2019 21:52:46

4 MHz/

Span 40 MHz

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

Ref 25 dBm

“Att 25 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-24.09 dBm
1.910000000 GHz

off{et 6 B "
- 20
1_Rifl RS v
MAXH
LvL
ZlO
D1 -13 ¢Bm

WM«W«

Center 1.91 GHz

Date: 6.SEP.2019 21:53:58

4 MHz/

Span 40 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

Band 4:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Ref 25 dBm

“Att 25 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 15 ms

Marke

r i1 [T1]
-22.07 dBm

1.710000000 GHz

Offset 6

—20:

!

*I-10

howihid

D1 -13

o MM/’W’W‘MJW

—-70

Center 1.71 GHz

Date:

6.SEP.2019 21:54:27

300 kHz/

Span 3 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

Ref 25 dBm

“Att 25 dB

“RBW 30 kHz
“VBW 100 kHz
SWT 15 ms

Marker 1

[m1 1
-20.19 dBm
1.755000000 GHz

Offgset 6

!

—20

/WMM

D1 -13

TS A

—-60

—-70

Center 1.755 GHz

Date: 6.SEP.2019 21:55:34

300 kHz/

Span 3 MHz

LvL

LvL

3DB

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

- RGMA190906001-00D

Date:

Date:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.18 dBm
Ref 25 dBm “Att 25 dB SWT 15 ms 1.710000000 GHz
off$et 6 B "
20
10 NAWYY.TTN PV e

e D1 -13 ¢iBm / h\

—-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

6.SEP.2019 21:54:55

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.31 dBm
Ref 25 dBm “Att 25 dB SWT 15 ms 1.755000000 GHz

T \

off{et 6 B "
- 20

AU AN o

l/ D1 -13 dBm \

hiMH\WA“\A\'N.A Jhw

—-50

—-60

—-70

Center 1.755 GHz 300 kHz/ Span 3 MHz

6.SEP.2019 21:56:06

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.. RGMA190906001-00D

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Ref 25 dBm *Att 25 dB

Marker 1 [T1 ]
-28.92 dBm
1.710000000 GHz

Offgset 6 (B
—20

D1 -13 d¢Bm

— |
—

|

g Ay b P v

—-70

Center 1.71 GHz 600 kHz/

6.SEP.2019 21:56:40

Span 6 MHz

QPSK (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz

Marker 1 [T1 ]

*VBW 100 kHz -28.28 dBm
Ref 25 dBm *Att 25 dB SWT 30 ms 1.755000000 GHz
offfet 6 4B "
—20:
*I-10
110 \\
D1 -13 dBm \
/—20
—-30
| o [, "
—-50
—-60
—-70
Center 1.755 GHz 600 kHz/ Span 6 MHz

6.SEP.2019 21:57:33

LvL

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

*Att

25 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
-30.44 dBm

1.710000000 GHz

)I |

Ref 25 dBm
Offset 6 dB
—20
1 RV %
—O
—-10
D1 -13 d¢Bm
—-20
—-30

3DB

—-70

Center 1.71 GHz

Date: 6.SEP.2019 21:57:09

600 kHz/

Span 6 MHz

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

25 dBm

*Att

25 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
-29.79 dBm

1.755000000 GHz

Offset 6 (B

—20:

]

*I-10

Mo

«“\Nv\\

LvL

D1 -13

—-50

—-60

—-70

Center 1.755 GHz

Date: 6.SEP.2019 21:57:55

600 kHz/

Span 6 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

- RGMA190906001-00D

®

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.97 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 1.710000000 GHz
off$et 6 B "
20
10 Mt AN a M

D1 -13 d¢Bm

MW% N\,WWW 3DB

—-50

—-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

6.SEP.2019 21:58:27

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.14 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 1.755020000 GHz

AYf%wwhAWﬂ“wMMAAAA“MUWMAuMnMWmMAA\

off{et 6 B "
- 20

‘/‘/10 D1 -13 dBm \

- -30: '\I‘NII‘W{ 3DB
Py

—-50

—-60

—-70

Center 1.755 GHz 1 MHz/ Span 10 MHz

6.SEP.2019 21:59:25

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190906001-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.97 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 1.710000000 GHz
offfet 6 4B "
20
1 RIS hrenet bl Aeptatoboatiion st
[« \
LVL
) / \
—-10 ’ \
D1 -13 ¢Bm
- -20

3DB

—-50

—-70

Center 1.71 GHz

Date: 6.SEP.2019 21:58:55

1 MHz/

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.99 dBm
Ref 25 dBm *Att 25 dB SWT 5 ms 1.755000000 GHz
offfet 6 4B "
—20:
1 RV =t e U, sl L\ a M M
MAXH
LVL
LO \L
D1 -13 dBm
——20
30 W‘WM 3DB
40
—-50
—-60
—-70
Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 21:59:57

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.12 dBm

Ref 25 dBm *Att 25 dB SWT 10 ms 1.709960000 GHz

off$et 6 B "
20

A dprsmrim e J"M—\ ‘
R [‘”Mm \ LVL

D1 -13 ¢iBm |
/ |

—-70

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 22:00:29

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -27.02 dBm

Ref 25 dBm “Att 25 dB SWT 10 ms 1.755000000 GHz

off{et 6 B "

—20:

Y -0

A ok
AT Iy ’ A Ak A
LVL
D1 -13 dBm
%—20

--30: TR 3DB
‘A*\IWMMM

T
ey
S}
I A—
[ —

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 22:01:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -31.31 dBm
Ref 25 dBm “Att 25 dB SWT 10 ms 1.710000000 GHz
offfet 6 ¢B "
20
AR - 10
W}VL_QM‘WW(V/\AWJ\
LV
) ) \
-10 T T
D1 -13 ¢iBm j H
-20
L _30 3DB
L o PAgran M ]
hi’yfh’“dﬁd Y
-50
--60
--70
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 22:00:56

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.98 dBm

Ref 25 dBm “Att 25 dB SWT 10 ms 1.755040000 GHz

off{et 6 B "

—20:

MAXH ) i FNMMMWWMM\ "
]10 D1 -13 ¢iBm \l

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 22:01:53
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D
QPSK (15.0 MHz, FULL RB) - Left Band Edge
® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -22.18 dBm

Ref 25 dBm * ALt 25 dB SWT 2.5 ms 1.710000000 GHz
off$et 6 B "
20
PR < 10 bt Ao A P gt A i
(
| o /
- —-10: J
D1 -13 ¢iBm
- —20

3DB

—-70

Center 1.71 GHz 3 MHz/

Date: 6.SEP.2019 22:02:34

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 300 kHz
*VBW 1 MHz

Ref 25 dBm “Att 25 dB SWT 2.5 ms

Marker 1 [T1 ]
-19.40 dBm
1.755060000 GHz

Offset 6 (B

]

LvL

llo D1 -13 dBm \

. (ZUNETY

—-50

—-60

—-70

Center 1.755 GHz 3 MHz/

Date: 6.SEP.2019 22:03:33

Span 30 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -22.25 dBm

Ref 25 dBm *Att 25 dB SWT 2.5 ms 1.710000000 GHz

off$et 6 B "

—20

1 RV /,\,y U el oo
[viaxH]

D1 -13 d¢Bm

--30 Wl 308
i WW

—-50

—-70

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 22:03:06

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -19.79 dBm
Ref 25 dBm *Att 25 dB SWT 2.5 ms 1.755000000 GHz
offfet 6 4B "
- 20
PN WV TN, W P Y| U Ty PN
Lman b isia )

L s g A

\ LvL

7210 H\
D1 -13 dBm

30 KL M 30B
M

40 W"
50

60

70

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 22:04:05

FCC Part 27, FCC Part 22H/24E Page 134 of 161




Bay Area Compliance Laboratories Corp.

(Shenzhen)

Report No.

- RGMA190906001-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1 ]
-25.83 dBm

Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.710000000 GHz
offfet 6 ¢B "
20
1 RVEEEIY T e
LV
) / \
-10 T T
D1 -13 ¢iBm /
-20
| 30 o ot M,Mmf o
-40 JVJ“L*MN
Jﬁf
--60
--70
Center 1.71 GHz 4 MHz/ Span 40 MHz
Date: 6.SEP.2019 22:04:46

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1 ]
-23.33 dBm

Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.755000000 GHz
off{et 6 B "
|20
1Ry RETALYSIT NSUSSYOSVIISPIIRS L wavwrae 28 P2t
VAXH
LvL

D1 -13 dBm

—-30

—-50

—-60

—-70

Center 1.755 GHz

Date: 6.SEP.2019 22:06:04

4 MHz/

Span 40 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 300 kHz
*VBW 1 MHz

Marker 1 [T1 ]
-27.71 dBm

3DB

Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.710000000 GHz
offfet 6 ¢B "
20
AR -[-10 } A
=5 PN AW '\
) { \
-10 ] T
D1 -13 ¢iBm /
-20
L--30 MMM’\W‘M\M
| _40 ,,\/AM
;;Wv”w
--60
--70
Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 22:05:28

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -23.70 dBm
Ref 25 dBm “Att 25 dB SWT 2.5 ms 1.755000000 GHz
offfet 6 4B "
20
R * [~ 1Ay TANWIWIAR
MAXH
LVL
L 10 \\
D1 -13 ¢iBm \
;—zo
- _30. \LAJ“,“W'.V“M 3DB
o %wm
-50
-60
-70
Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 22:06:42

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Band 5:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.87 dBm
Ref 25 dBm *Att 25 dB SWT 15 ms 823.544000000 MHz
off$et 6 dB "
- 20

AN A A A N

Y - 10
MAXH
LvL

—-10
D1 -13 dBm / \

—-70

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 22:07:19

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.34 dBm
Ref 25 dBm *Att 25 dB SWT 15 ms 849.036000000 MHz
offfet 6 4B "
20
) NWMNMMN*W’VW«\/LM
Y - [-10
MAXH
LVL
) /( \
10
—Ib1 —13 Jiem \
1
L M
MVW L)
[ 30 (1 \T'W 3DB
o "‘WWAM
50
--60
--70
Center 849 MHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 22:08:21
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM 1.4 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.34 dBm
Ref 25 dBm “Att 25 dB SWT 15 ms 824.000000000 MHz
offfet 6 4B "
20
Y |- 10 A A WYY, m
/ \
LVL
) / \
--10:
D1 -13 ¢iBm [ \\
- \M
L |
-30 WU\,WF‘V' 3DB
A MMV\'WW
50
- 60:
-70:
Center 824 MHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 22:07:51

16-QAM (1.4MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.88 dBm

Ref 25 dBm “Att 25 dB SWT 15 ms 849.006000000 MHz

off{et 6 B "
- 20

N, i

Y 10
MAXH
LvL

D1 -13 Bm \
jz \
W&M N

30 v WM 308
o

-40 LA™
—-50
60
70
Center 849 MHz 300 kHz/ Span 3 MHz

Date: 6.SEP.2019 22:08:50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 KkHz Marker 1 [T1 ]
“VBW 100 kHz -28.93 dBm
Ref 25 dBm “Att 25 dB SWT 30 ms 824.000000000 MHz
off$et 6 dB "
20
Y, - |-10
MAXH WWMMNWWW
LVL
) { \
--10 I I
D1 -13 ¢iBm / \
20
r-30 3DB
- -50
- -60
+--70
Center 824 MHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 22:09:18

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -29.37 dBm
Ref 25 dBm ~Att 25 dB SWT 30 ms 849.012000000 MHz
off$et 6 B "
20
1 RV (0}
LvL

|
\

D1 -13 diBm
/20

3DB

—-60

—-70

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 22:10:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -31.02 dBm

Ref 25 dBm *Att 25 dB SWT 30 ms 824 .000000000 MHz

off$et 6 B "

—20

MWWMWM’“MA\ vt

D1 -13 d¢Bm }

—-70

Center 824 MHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 22:09:47

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -30.41 dBm

Ref 25 dBm “Att 25 dB SWT 30 ms 849.000000000 MHz

off{et 6 B "

—20:

EREET - WWWMM\ "

210
D1 -13 dBm

L _30. 30B

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 6.SEP.2019 22:10:48

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-15.91 dBm

Ref 25 dBm * ALt 25 dB SWT 5 ms 824 .000000000 MHz
off$et 6 4B "
20
Y |- 10 it AN NN YW A
z

D1 -13 d¢Bm

3DB

—-50

—-70

Center 824 MHz 1 MHz/

Date: 6.SEP.2019 22:11:26

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-17.41 dBm

—20:

Ref 25 dBm “Att 25 dB SWT 5 ms 849.020000000 MHz
off{et 6 B "
1 RIS st M At fyded Mo M Ay
VAXH
LvL

7[10 \\
D1 -13 dBm

30 LA

—-50

—-60

—-70

Center 849 MHz 1 MHz/

Date: 6.SEP.2019 22:12:21

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

- RGMA190906001-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.40 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 824.000000000 MHz
offfet 6 4B "
20
Y |- 10 FNSTRW N W | .ﬂlm Skl APt Al
/ \
LVL
) / \
--10: T
D1 -13 ¢iBm
-20
L _ | A, A./
30 YL W 3DB
A
;ﬁﬂd‘vvvﬂ/‘
50
- 60:
-70:
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 22:12:00

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

25 dBm

*Att

25 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 5 ms

Marker 1 [T1 ]
-17.30 dBm
849.000000000 MHz

OFF:

]

AM A

VAP

LvL

D1 -13

—-30

—-50

—-60

—-70

Center 849 MHz

Date: 6.SEP.2019 22:12:56

1 MHz/

Span 10 MHz

FCC Part 27, FCC Part 22H/24E

Page 142 of 161




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

- RGMA190906001-00D

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.93 dBm
Ref 25 dBm “Att 25 dB SWT 10 ms 823.960000000 MHz
off$et 6 B "
20
- 10

e

D1 -13 d¢Bm / \
W 3DB

AL WAL

—-70

Center 824 MHz 2 MHz/ Span 20 MHz

6.SEP.2019 22:13:28

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.88 dBm
Ref 25 dBm “Att 25 dB SWT 10 ms 849.000000000 MHz

off{et 6 B "
- 20

LA

(VPR PV WINPT W ARV Y PR
LvL
]10 \I
D1 -13 ¢iBm

--30 3DB
MM
40 VMMMNFV~M %
M
—-50
60
70
Center 849 MHz 2 MHz/ Span 20 MHz

6.SEP.2019 22:14:20

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -31.38 dBm

Ref 25 dBm *Att 25 dB SWT 10 ms 824 .000000000 MHz

off$et 6 B "
20

Mwmmwmwww«"\

LVL
e

D1 -13 ¢iBm J \

40 /‘/JVUJM.

W“’;

—-70

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 22:13:55

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.56 dBm

Ref 25 dBm “Att 25 dB SWT 10 ms 849.000000000 MHz

off{et 6 B "

—20:

VAXH mwﬂ' e Al uvmwv,\,m.\
LvL

D1 -13 diBm

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 22:14:52
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.80 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 2.500000000 GHz
off$et 6 dB "
i~ 20
o | o I TR W O, YV W WY v

il

D1 -13 dBm

—-70

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 22:15:27

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.67 dBm

Ref 25 dBm “Att 25 dB SWT 5 ms 2.570000000 GHz

off$et 6 B "

ATRARY.N PP T N NN A Ao,

1 RV ! v
MAXH
LvL
7[10 \‘
D1 -13 ¢iBm

<

—-60

—-70

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 22:16:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190906001-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.96 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 2.500000000 GHz
off$et 6 B "
20
[A]
Audlsd Marcthn ML

D1 -13 diBm
1

—-50

—-70

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 22:15:53

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -19.80 dBm
Ref 25 dBm “Att 25 dB SWT 5 ms 2.570000000 GHz
offfet 6 4B "
20
Y~ [ 10—t T
MAXH
LVL
llo x\
D1 -13 ¢iBm
. WWKVWAVA .
-40
-50
-60
-70
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 22:17:03
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Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.40 dBm
Ref 25 dBm “Att 25 dB SWT 10 ms 2.500000000 GHz
off$et 6 B "
20
- 10

e

D1 -13 d¢Bm JJ \

30 V‘MMAM A‘.I\A", "“’I\’) 308
wﬂnﬂ+ﬂAvaﬂﬂww

—-50

—-70

Center 2.5 GHz 2 MHz/ Span 20 MHz

6.SEP.2019 22:17:39

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -29.13 dBm
Ref 25 dBm “Att 25 dB SWT 10 ms 2.570960000 GHz

off{et 6 B "
- 20

]10
D1 -13 dBm

i H\
|

-40 g ‘1"'W'|"v
50
60
70
Center 2.57 GHz 2 MHz/ Span 20 MHz

6.SEP.2019 22:18:33
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -28.62 dBm

Ref 25 dBm *Att 25 dB SWT 10 ms 2.499920000 GHz

off$et 6 B "
20

1 RV N
A VTP VN OO nearhpanad
LVL
o

D1 -13 d¢Bm }

—-70

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 22:18:03

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.71 dBm
Ref 25 dBm *Att 25 dB SWT 10 ms 2.570000000 GHz
off{et 6 B "
- 20
[ A]
1 RV g

D1 -13 diBm

-30 DE
WWMM
| o i YPY TV .
50
60
70
Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 22:19:06
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QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -18.67 dBm

Ref 25 dBm *Att 25 dB SWT 2.5 ms 2.500000000 GHz

off$et 6 B "
20

Pt A Ay s

D1 -13 d¢Bm

—-50

—-70

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 22:19:41

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -17.17 dBm

Ref 25 dBm “Att 25 dB SWT 2.5 ms 2.570000000 GHz

off{et 6 B "
- 20

Al Atk A Aot o

PR |- 1ot
VAXH
LvL
D1 -13 ¢iBm

\

Ml

—-50

—-60

—-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 22:20:55
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Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -21.28 dBm
Ref 25 dBm “Att 25 dB SWT 2.5 ms 2.500000000 GHz
offfet 6 4B "
20
- A, Aol A A ApdMary et
10 Ay g A, 4
[ \ LV
) / \
-10 I I
D1 -13 ¢iBm
-20
- -30: h
MMM@NFN 3DB
415&quvaM%M11hd
-50
--60
--70
Center 2.5 GHz 3 MHz/ Span 30 MHz

6.SEP.2019 22:20:16

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -19.40 dBm
Ref 25 dBm “Att 25 dB SWT 2.5 ms 2.570000000 GHz

’ mew‘mfhww f »«w»\ y

off{et 6 B "
- 20

Zlo E
D1 -13 ¢iBm

—-50

—-60

—-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

6.SEP.2019 22:21:24
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Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -24.62 dBm
Ref 25 dBm *Att 25 dB SWT 2.5 ms 2.499440000 GHz
offfet 6 dB "
—20
~l-10 L2 A Ly A A o b Attan s L\, o Ay A

/n T Wi ol

D1 -13 d¢Bm

L _30. =T 308

—-70

Center 2.5 GHz 4 MHz/ Span 40 MHz

6.SEP.2019 22:22:14

QPSK (20.0 MHz, FULL RB) - Right Band Edge

™ NJIMMW“WN\
LvL

“RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -24_.50 dBm
Ref 25 dBm “Att 25 dB SWT 2.5 ms 2.570000000 GHz
off{et 6 B "

D1 -13 dBm
/—20

—-50

A{'\.'nvnlh
W

—-60

—-70

Center 2.57 GHz 4 MHz/ Span 40 MHz

6.SEP.2019 22:23:13
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -24.22 dBm
Ref 25 dBm * ALt 25 dB SWT 2.5 ms 2.499680000 GHz
off$et 6 B "
20
1 RV R i
\
LVL

D1 -13 d¢Bm

——

—-70

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 22:22:44

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -23.09 dBm

Ref 25 dBm “Att 25 dB SWT 2.5 ms 2.570000000 GHz

off{et 6 B "

o | WMMWNWNM

LvL

D1 -13 dBm \

| 30 2V VT

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 22:23:46
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Geroge Zhong on 2019-09-09.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
¢C) Supplied Error Error (ppm)
(Voo) (Hz) (ppm)
-30 2 0.0024 2.5
-20 -1 -0.0012 2.5
-10 1 0.0012 2.5
0 -2 -0.0024 2.5
10 3.85 -3 -0.0036 2.5
20 2 0.0024 25
30 1 0.0012 25
40 2 0.0024 2.5
50 -2 -0.0024 2.5
20 V min.= 3.5 1 0.0012 2.5
V max.= 4.4 2 0.0024 2.5
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EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | PR |
(Voo) (Hz) (ppm)
-30 5 0.0060 2.5
-20 3 0.0036 2.5
-10 4 0.0048 2.5
0 5 0.0060 2.5
10 3.85 9 0.0108 2.5
20 6 0.0072 25
30 5 0.0060 25
40 4 0.0048 2.5
50 8 0.0096 2.5
20 V min.= 3.5 8 0.0096 2.5
V max.= 4.4 6 0.0072 2.5
WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)

-30 2 0.0024 2.5
-20 -1 -0.0012 2.5
-10 -3 -0.0036 2.5
0 1 0.0012 2.5
10 3.85 2 0.0024 2.5
20 -1 -0.0012 2.5
30 -2 -0.0024 2.5
40 3 0.0036 2.5
50 2 0.0024 2.5
20 V min.= 3.5 3 0.0036 2.5
V max.= 4.4 4 0.0048 2.5
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Vo) (Hz) (ppm)
-30 2 0.0011 pass
-20 4 0.0021 pass
-10 2 0.0011 pass
0 -4 -0.0021 pass
10 3.85 -3 -0.0016 pass
20 -3 -0.0016 pass
30 4 0.0021 pass
40 5 0.0027 pass
50 3 0.0016 pass
20 V min.=3.5 0.0011 pass
V max.= 4.4 -3 -0.0016 pass
EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | .ol S B
(Voo) (Hz) (ppm)

-30 -1 -0.0005 pass
-20 3 0.0016 pass
-10 0.0032 pass
0 4 0.0021 pass
10 3.85 0.0032 pass
20 -2 -0.0011 pass
30 5 0.0027 pass
40 0.0032 pass
50 4 0.0021 pass
20 V min.=3.5 0.0011 pass
V max.= 4.4 -1 -0.0005 pass
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WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem[()g)ature Voltag(; f:)pplied Frgﬂl:s:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)

-30 2 0.0011 pass

-20 -3 -0.0016 pass

-10 2 0.0011 pass

0 -2 -0.0011 pass

10 3.85 -1 -0.0005 pass

20 1 0.0005 pass

30 -3 -0.0016 pass

40 2 0.0011 pass

50 6 0.0032 pass

20 V min.=3.5 -6 -0.0032 pass

V max.=4.4 -5 -0.0027 pass

AWS Band /WCDMA
Temperature Szgm‘i’: | Fu Fu F,Limit | Fy Limit
“C) (Vo) (MHz) (MHz) (MHz) (MHz)

-30 1710.5278 1754.7543 1710 1755
-20 1710.5269 1754.7575 1710 1755
-10 1710.5248 1754.7527 1710 1755
0 1710.5287 1754.7545 1710 1755
10 3.85 1710.5276 1754.7541 1710 1755
20 1710.5238 1754.7586 1710 1755
30 1710.5258 1754.7557 1710 1755
40 1710.5244 1754.7577 1710 1755
50 1710.5273 1754.7522 1710 1755
20 V min.=3.5 1710.5221 1754.7569 1710 1755
V max.= 4.4 1710.5224 1754.7545 1710 1755
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LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Voltag(:} f:)[)plied Fr;(gs:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)
-30 -9 -0.0048 pass
-20 -8 -0.0043 pass
-10 -7 -0.0037 pass
0 -24 -0.0128 pass
10 3.85 -21 -0.0112 pass
20 -21 -0.0112 pass
30 -10 -0.0053 pass
40 -9 -0.0048 pass
50 1 0.0005 pass
20 V min.=35 4 0.0021 pass
V max.=4.4 5 0.0027 pass
Band 4:
10 MHz Bandwidth
Temperature Szgm‘i’: | Fy Fu F Limit | Fy Limit
(§9) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.5309 1754.7709 1710 1755
-20 1710.5235 1754.7575 1710 1755
-10 1710.5333 1754.7647 1710 1755
0 1710.5336 1754.7629 1710 1755
10 3.85 1710.5365 1754.7586 1710 1755
20 1710.5294 1754.7694 1710 1755
30 1710.5193 1754.7651 1710 1755
40 1710.5377 1754.7613 1710 1755
50 1710.5346 1754.7727 1710 1755
20 V min.=3.5 1710.5410 1754.7612 1710 1755
V max.= 4.4 1710.5236 1754.7558 1710 1755
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Band 5:

Band 7:

10.0 MHz Middle Channel, f,=836.6MHz
Teml()%')ature Voltag(s} ::)pplied Frg}}:s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)

-30 -15 -0.0179 2.5

-20 -8 -0.0096 2.5

-10 -6 -0.0072 25

0 -11 -0.0132 2.5

10 3.85 -15 -0.0179 25

20 -17 -0.0203 2.5

30 -10 -0.0120 25

40 1 0.0012 2.5

50 -2 -0.0024 25

V min.= 3.5 6 0.0072 2.5

20 V max.= 4.4 11 0.0131 25

10 MHz Bandwidth
Temperature Sl; °Wlei:d Fy F, Limit | Fy Limit
(C) ({’};C) (MHz) (MHz) (MHz) (MHz)

-30 2500.4529 2569.7019 2500 2570
-20 2500.4589 2569.7109 2500 2570
-10 2500.4523 2569.7129 2500 2570
0 2500.4611 2569.7112 2500 2570
10 3.85 2500.4565 2569.7129 2500 2570
20 2500.4500 2569.7144 2500 2570
30 2500.4614 2569.7028 2500 2570
40 2500.4621 2569.7057 2500 2570
50 2500.4560 2569.7008 2500 2570
20 V min.=3.5 2500.4688 2569.7133 2500 2570
V max.= 4.4 2500.4534 2569.7012 2500 2570
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16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Teml()%‘)ature Voltag(:} f:)pplied Frg}.l:s:cy Frg}:ﬁ:ﬂlcy Result
(Hz) (ppm)
-30 -16 -0.0085 pass
-20 -15 -0.0080 pass
-10 -13 -0.0069 pass
0 -11 -0.0059 pass
10 3.85 -8 -0.0043 pass
20 -5 -0.0027 pass
30 -3 -0.0016 pass
40 1 0.0005 pass
50 2 0.0011 pass
20 V min.=35 5 0.0027 pass
V max.=4.4 7 0.0037 pass
Band 4:
10 MHz Bandwidth
Temperature sﬁﬁgﬁi q Fy, Fu F_Limit | Fy Limit
C) Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4349 1754.7858 1710 1755
-20 1710.4426 1754.7863 1710 1755
-10 1710.4404 1754.7846 1710 1755
0 1710.4307 1754.7926 1710 1755
10 3.85 1710.4385 1754.7868 1710 1755
20 1710.4359 1754.7807 1710 1755
30 1710.4534 1754.7922 1710 1755
40 1710.4346 1754.7862 1710 1755
50 1710.4522 1754.7882 1710 1755
20 V min.=3.5 1710.4451 1754.7941 1710 1755
V max.= 4.4 1710.4548 1754.7941 1710 1755
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Band 5:
10.0 MHz Middle Channel, f,=836.6MHz
Teml()%')ature Voltag(s/ ::)pplied Frg}};s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)
-30 -14 -0.0167 2.5
-20 -11 -0.0132 25
-10 -9 -0.0108 2.5
0 -8 -0.0096 2.5
10 3.85 -5 -0.0060 2.5
20 -4 -0.0048 2.5
30 -2 -0.0024 2.5
40 2 0.0024 25
50 4 0.0048 25
V min.= 3.5 5 0.0060 2.5
20 V max.= 4.4 8 0.0096 2.5
Band 7:
10 MHz Bandwidth
Power .. —
R R I I I
(Vo)
-30 2500.4581 2569.7152 2500 2570
-20 2500.4486 2569.7182 2500 2570
-10 2500.4674 2569.7046 2500 2570
0 2500.4628 2569.7060 2500 2570
10 3.85 2500.4541 2569.7121 2500 2570
20 2500.4649 2569.7013 2500 2570
30 2500.4605 2569.7057 2500 2570
40 2500.4549 2569.7026 2500 2570
50 2500.4524 2569.7059 2500 2570
V min.= 3.5 2500.4718 2569.7069 2500 2570
20 V max.= 4.4 2500.4475 2569.7142 2500 2570

#kxk* END OF REPORT *#*%**
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